
 

 
 

 
 
 
 
 
 

 

 
TA Techno
CFR47 Pa
of demons

P

TA 
N

ology (Shang
art 2 (2021)/ F
strating comp

Prepared by: 

Techn
No.145, Jintan

RF

Applic

FCC ID

Produ

Model

Repor

Issue 

ghai) Co., Ltd
FCC CFR 47 

pliance with th

 
Peng Tao 

nology
ng Rd, Tangzh

TEL: +8
FAX: +86-

F TES

cant 

D 

uct  

l 

rt No. 

Date 

. tested the a
Part 24E (20

he requiremen

y (Sha
hen Industry P
86-021-50791
021-5079114

 
 
 

ST RE
 
 
 

Honor D

2AYGC

Smart P

ANY-LX

R2202A

March 1

bove equipm
021). The test
nts as docum

Approve

nghai
ark, Pudong S
141/2/3 
1/2/3-8000

EPOR

Device C

CANY-LX3

Phone 

X3 

A0171-R2

18, 2022

ment in accord
t results show

mented in this 

 
ed by: Kai Xu 

) Co., 
Shanghai, Chin

RT 

o., Ltd.

3 

2 

dance with the
w that the equ

report.  

Ltd. 
na 

e requiremen
uipment tested

nts in FCC 
d is capable 



 
     

TA Techno
This report s

1. Test 
1.1. 
1.2. T
1.3. T

2. Gene
2.1. A
2.2. 

3. Appli
4. Test 
5. Test 

5.1. 
5.2. 
5.3. 
5.4. 
5.5. 
5.6. 
5.7. 

6. Test 
6.1. 
6.2. 
6.3. 
6.4. 
6.5. 
6.6. 
6.7. 

7. Main
ANNEX A
ANNEX B

   RF Test Re

ology (Shang
shall not be rep

Laboratory ..
Notes of the 
Test facility ..
Testing Loca

eral Descript
Applicant an
General info

ied Standard
Configuratio
Case ...........
RF Power O
Occupied Ba
Band Edge C
Peak-to-Ave
Frequency S
Spurious Em
Radiates Sp

Results .......
RF Power O
Occupied Ba
Band Edge C
Peak-to-Ave
Frequency S
Spurious Em
Radiates Sp

 Test Instrum
A: The EUT A
B: Test Setup

eport        

ghai) Co., Ltd
produced excep

....................
test report ..

....................
ation ............

tion of Equipm
nd Manufactu
ormation .......

ds .................
on .................
....................

Output and Ef
andwidth .....
Compliance .
erage Power 
Stability ........
missions at A
purious Emiss

....................
Output and Ef
andwidth .....
Compliance .
erage Power 
Stability ........
missions at A
purious Emiss

ments ..........
Appearance .
p Photos ......

            

.           
pt in full, withou

TABLE

....................

....................

....................

....................

ment under T
urer Informat
....................

....................

....................

....................
ffective Isotro
....................
....................
Ratio (PAPR
....................

Antenna Term
sion .............

....................
ffective Isotro
....................
....................
Ratio (PAPR
....................

Antenna Term
sion .............

....................

....................

....................

            

 TA-MB-05-0
ut the written ap

 

E OF CO

 
....................
....................
....................
....................

Test .............
tion ..............
....................

....................

....................

....................
opic Radiate
....................
....................
R) ................
....................

minals ..........
....................

....................
opic Radiate
....................
....................
R) ................
....................

minals ..........
....................

....................

....................

....................
 

            

002R       
pproval of TA T

ONTENT

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................
d Power ......
....................
....................
....................
....................
....................
....................

....................
d Power ......
....................
....................
....................
....................
....................
....................

....................

....................

....................

      Report

            
Technology (Sha

T 

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

t No.: R2202A0

      Page 
anghai) Co., Ltd

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

 

0171-R2 

2 of 68      
d.   

................ 4

............... 4

............... 4

............... 4

................ 5

............... 5

............... 5

................ 7

................ 8

.............. 10

............. 10

............. 11

............. 12

............. 13

............. 14

............. 16

............. 17

.............. 20

............. 20

............. 24

............. 41

............. 51

............. 53

............. 56

............. 61

.............. 66

.............. 67

.............. 68

             



 
     

TA Techno
This report s

No. 

1 

2 

3 

4 

5 

6 

7 

Date of T
Date of S
Note: PA

FAI
All indica
based on
into acco

   RF Test Re

ology (Shang
shall not be rep

Test Cas

RF Powe
Radiated 

Occupied

Band Edg

Peak-to-A

Frequenc

Spurious 

Radiates 

Testing: Febr
Sample Rece
SS: The EU
L: The EUT
tions of Pas

n interpretati
unt and are 

eport        

ghai) Co., Ltd
produced excep

Sum

se 

er Output a
Power 

d Bandwidth 

ge Complian

Average Pow

cy Stability  

Emissions a

Spurious Em

ruary 22, 20
eived: Febru

UT complies 
T does not co
ss/Fail in this
ons and/or o
published fo

            

.           
pt in full, withou

mmary of 

and Effectiv

nce 

wer Ratio 

at Antenna T

mission 

022 ~ March
uary 21, 202
with the ess

omply with t
s report are 
observations
or informatio

            

 TA-MB-05-0
ut the written ap

measure

ve Isotropic 

Terminals 

 15, 2020 
22 
sential requi
he essentia
opinions ex
s of test res
onal purpose

 

            

002R       
pproval of TA T

ement re

Clause in

2.1046 
24.232(c)

2.1049 

2.1051 /2

24.232/KD

2.1055 / 2

2.1051 / 2

2.1053 / 2

rements in t
l requiremen
pressed by 
ults. Measu
es only. 

      Report

            
Technology (Sha

esults 

n FCC rules

) 

4.238(a) 

DB 971168 

24.235 

24.238(a) 

24.238(a) 

the standard
nts in the sta
TA Technol
rement Unc

t No.: R2202A0

      Page 
anghai) Co., Ltd

s 

D01(5.7) 

d. 
andard. 
ogy (Shang
ertainties we

0171-R2 

3 of 68      
d.   

Verdict

PASS

PASS

PASS

PASS

PASS

PASS

PASS

hai) Co., Ltd
ere not take

            

d. 
en 

 



 
     

TA Techno
This report s

1. Tes

1.1. Note

This repo

(shangha

condition

into acco

regulatory

 

1.2. Te

FCC (Des

TA Techn
list of test

A2LA (Ce

TA Techn
Accredita
 

1.3. Test

Company

Address: 

City: 

Post code
Country: 

Contact: 

Telephon

Fax: 
Website: 

E-mail: 
 

   RF Test Re

ology (Shang
shall not be rep

st Labora

es of the t

ort shall not b

ai) co., Ltd.

s and mode

unt and are 

y complianc

st facility 

signation n

nology (Shan
t facilities re

ertificate N

nology (Sha
ation to perfo

ting Locat

y: TA 

No.

Sha

e: 201
P. R

Xu 

ne: +86

+86
http

xuk

eport        

ghai) Co., Ltd
produced excep

atory 

test report

be reproduc

 The results

es of operatio

published fo

ce of the app

 

number: CN

nghai) Co., 
ecognized to

umber: 385

nghai) Co., 
orm measur

 

tion 

Technology

.145, Jintang

anghai 

1201 
R. China 

Kai 

6-021-50791

6-021-50791
p://www.ta-s

kai@ta-shan

            

.           
pt in full, withou

t 

ced in full or 

s documente

on as descr

or informatio

plicable stan

N1179, Test

Ltd. has bee
o perform me

57.01) 

Ltd. has bee
ement.  

y (Shanghai)

g Rd, Tangz

1141/2/3 

1141/2/3-800
shanghai.com

nghai.com 

            

 TA-MB-05-0
ut the written ap

partial, with

ed in this rep

ibed herein 

onal purpose

ndards stated

Firm Regis

en listed on t
easurements

en listed by 

) Co., Ltd.

zhen Industr

00 
m 

            

002R       
pproval of TA T

hout the writt

port apply on

.Measureme

es only. This

d above. 

stration Num

the US Fede
s.  

American A

ry Park, Pud

      Report

            
Technology (Sha

ten approva

nly to the tes

ent Uncerta

s report is w

mber: 44662

eral Commu

Association f

dong   

t No.: R2202A0

      Page 
anghai) Co., Ltd

al of TA tech

sted sample

inties were 

written to sup

26) 

unications Co

for Laborato

0171-R2 

4 of 68      
d.   

hnology 

, under the 

not taken 

pport 

ommission 

ry 

             



Mod
SN 
Hard
Soft
Pow
Ante

Ante

Test

Test

GPR
EGP
HSD
HSU
DC-
LTE

Max

Rate
Ope

 
     

TA Techno
This report s

2. Gen

2.1. Ap

Applica

Applica

Manufa

Manufa

2.2. Ge

del 

dware Versi
tware Versio

wer Supply 
enna Type 

enna Gain 

t Mode(s) 

t Modulation

RS Multislot 
PRS Multislo
DPA UE Cat
UPA UE Cat
-HSDPA UE
E Category 

ximum E.I.R

ed Power Su
erating Volta

   RF Test Re

ology (Shang
shall not be rep

neral Des

pplicant an

ant 

ant address 

acturer 

acturer addr

eneral info

on 
on 

n 

Class 
ot Class 
tegory 
tegory 

E Category 

.P 

upply Voltag
age 

eport        

ghai) Co., Ltd
produced excep

scription

nd Manufa

ress 

ormation 

A
A
H
4
B
I

G
(
(
(
1
1
1
6
2
4
G
W
L

ge 3
M

            

.           
pt in full, withou

n of Equi

acturer Inf

Honor

uite 34
Hongl
Shenz

Honor

Suite 
8089, 
Shenz

EU
ANY-LX3 
AJDR01212
HL2ANYM
4.2.0.19(SP
Battery / AC
Internal Ante

Ba

GSM 

WCDMA

LTE B

GSM1900; W
(GSM/GPRS
(WCDMA) B
(LTE)QPSK
12 
12 
14 
6 
24 
4 
GSM 1900
WCDMA Ba
LTE Band 2
3.87V 
Minimum: 3.

            

 TA-MB-05-0
ut the written ap

ipment u

formation

r Device Co.

401, Unit A, 
i West Ro
zhen, Guang

r Device Co.

3401, Unit 
Hongli Wes

zhen, Guang

UT Descript

26000091 

01 C900E1
C adapter 
enna  

nd 

1900 

A Band II 

Band 2 

WCDMA Ba
S)GMSK, (E
BPSK, QPSK
K,16QAM 

and II 
 

.6V   Maxim

            

002R       
pproval of TA T

under Tes

., Ltd. 

Building 6, 
oad, Xiang
gdong 51804

., Ltd. 

A, Building
st Road, Xia
gdong 51804

tion 

1R1P1) 

Main

-2

-2

-2

and II; LTE B
EGPRS) GM
K;   

28.58dBm
20.50dBm
21.91dBm

mum: 4.45V

      Report

            
Technology (Sha

st 

Shum Yip S
mihu Stree
40, People's

g 6, Shum 
angmihu Str
40, People's

n Antenna 

2.0dBi 

2.0dBi 

2.0dBi 

Band 2;  
MSK/ 8PSK; 

V 

t No.: R2202A0

      Page 
anghai) Co., Ltd

Sky Park, No
et, Futian 
s Republic o

Yip Sky Pa
reet, Futian 
s Republic o

Sec

 

0171-R2 

5 of 68      
d.   

o. 8089, 
District, 

of China

ark, No. 
District, 

of China

cond Antenn

-1.3dBi 

-1.3dBi 

-1.3dBi 

            

na 

 



Ope
Test

Ope

Ada

Batt

Earp

USB

Ear
3.5m
Note
2. T
test 
repo

 
     

TA Techno
This report s

erating Temp
ting Temper

erating Frequ

Access

apter 

tery 

phone 

B Cable 

rphone,USB
mm Adapter
e: 1. The EU
here is more
respectively

ort.   

   RF Test Re

ology (Shang
shall not be rep

perature  
rature   

uency Rang

sory 

B Type-C to 
r Assembly 
UT is sent fro
e than one A
y, and howe

eport        

ghai) Co., Ltd
produced excep

L
L

ge(s) 

M

HW-1

HW-1

HW-1

HN-1

HN-1

HN-1

HB46

HB46

HB46

1293-328

EPAB54

MEND1

L99UC

213

Model: US

om the appl
Adapter/Batt
ever, only the

            

.           
pt in full, withou

Lowest: 0°C
Lowest: 0°C

Ba
GSM

WCDMA
LTE B

EU

Model 

110600E00

110600B00

110600U00

10600E00

10600B00

10600U00

66596EFW

66596EFW

66596EFW

83-3.5mm-3

42-2WH05-D

532B528A1

139‐CS‐H

3-01011-0 

SB04202009

icant to TA a
tery/ USB ca
e worst case

            

 TA-MB-05-0
ut the written ap

C    Highes
C    Highes

nd 
1900 

A Band II 
Band 2 
UT Accesso

339 
BOLU

DH 
FOX

11 
Jiang

H 

90AW7 

and the info
able, each o
e (Adapter 3

            

002R       
pproval of TA T

st: +35°C 
st: +35°C 

Tx
185
185
185

ory 

Hon
(Ma
Hon
(Ma
Hon
(Ma
Hon
(Ma
Hon
(Ma
Hon
(Ma
Hon
(Ma
Hon
(Ma

Hon
(Ma

UO COUNTY

XCONN INT

gxi Lianchua

Luxshare P

MING JI E

rmation of th
one should b
3/ Battery 3/

      Report

            
Technology (Sha

x (MHz) 
0 ~ 1910 
0 ~ 1910 
0 ~ 1910 

Manufactu
nor Device C
anufacturer: 
nor Device C
anufacturer: 
nor Device C
anufacturer: 
nor Device C
anufacturer: 
nor Device C
anufacturer: 
nor Device C
anufacturer: 
nor Device C
anufacturer: 
nor Device C
anufacturer:

nor Device C
anufacturer: 
Y QUANCH

CO.,LTD
ERCONNEC

LIMITED
ang Hongsh

LTD. 

Precision Ind

LECTRONI

he EUT is d
be applied th
USB cable 

t No.: R2202A0

      Page 
anghai) Co., Ltd

1
1
1

ure 
Co., Ltd. 

Astec) 
Co., Ltd. 

Astec) 
Co., Ltd. 

Astec) 
Co., Ltd. 

Astec) 
Co., Ltd. 

Astec) 
Co., Ltd. 

Astec) 
Co., Ltd. 
Desay) 

Co., Ltd. 
: NVT) 

Co., Ltd. 
SCUD) 

HENG ELEC
D. 
CT TECHNO

D 
heng Electro

dustry Co.,L

CS CO., LT

eclared by t
hroughout th
2) will be re

0171-R2 

6 of 68      
d.   

Rx (MHz)
930 ~ 1990
930 ~ 1990
930 ~ 1990

TRONIC 

OLOGY 

onic Co., 

Ltd. 

TD. 

the applican
he complianc
ecorded in th

            

No.

1 

2 

3 

4 

5 

6 

1 

2 

3 

1 

2 

3 

1 

2 

1 

nt. 
ce 

his 

 



 
     

TA Techno
This report s

3. App

According
following 
 
Test stan
FCC CFR

FCC CFR

 

Referenc
ANSI C63

KDB 971

 
 
 

   RF Test Re

ology (Shang
shall not be rep

plied Sta

g to the spe
standards: 

ndards: 
R 47 Part 24

R47 Part 2 (

ce standard
3.26 (2015) 

168 D01 Po

eport        

ghai) Co., Ltd
produced excep

andards 

cifications o

4E (2021) 

2021) 

d: 

ower Meas 

            

.           
pt in full, withou

 

of the manufa

License Dig

            

 TA-MB-05-0
ut the written ap

acturer, it m

gital System

            

002R       
pproval of TA T

must comply 

ms v03r01

      Report

            
Technology (Sha

with the req

t No.: R2202A0

      Page 
anghai) Co., Ltd

quirements o

0171-R2 

7 of 68      
d.   

of the 

             



 
     

TA Techno
This report s

4. Tes

There is m
respectiv
 
Radiated 
EUT stan
(horizonta
GSM/WC
Second A
All mode 
Subseque
The follow
 
Test mod

Test item

RF Pow
Radiated

Occupie

Band Ed

Peak-to-

Frequen

Spurious

Radiates

 
 
 
 
 
 
 
 

   RF Test Re

ology (Shang
shall not be rep

st Config

more than o
ely, and how

measureme
nd-up positio
al and vertic

CDMA; X axi
Antenna LTE
and data ra
ently, only th
wing testing 

des are chos

ms 

wer Output 
d Power 

d Bandwidth

dge Complia

-Average Po

cy Stability 

s Emissions 

s Spurious E

eport        

ghai) Co., Ltd
produced excep

guration 

one SIM card
wever, only t

ents are per
on (Z axis), l
cal), the wors
is, horizonta
E) and the w
ates and pos
he worst cas
in GSM/WC

sen to be rep

and Effecti

h 

ance 

ower Ratio 

 at Antenna 

Emission 

 

            

.           
pt in full, withou

 

d slot, each
the worst ca

rformed by r
ie-down pos
st emission 

al polarizatio
worst case w
sitions and R
se emission
CDMA/LTE i

ported as th

ive Isotropic

Terminals

            

 TA-MB-05-0
ut the written ap

one should
ase (SIM 1)

rotating the E
sition (X, Y a
was found i

on for Main A
was recorded
RB size and 
s are report
is set based

e worst case

G

c 

E

GPR
EGPR

GPR
EGPR

GPR
EGPR

GPR
EGPR

            

002R       
pproval of TA T

be applied t
will be recor

EUT in three
axis). Receiv
n position (Z

Antenna LTE
d.  
modulations
ed. 

d on the max

e configurat

Mod

SM 1900 

GSM 
GPRS 

EGPRS 
GSM 

RS(1Tx slot)
RS(1Tx slot

GSM 
RS(1Tx slot)
RS(1Tx slot

GSM 
RS(1Tx slot)
RS(1Tx slot

GSM 
RS(1Tx slot)
RS(1Tx slot

GSM 

GSM 

      Report

            
Technology (Sha

throughout t
rded in this 

e different or
ver antenna
Z axis, horiz
E; Z axis, ve

s were inves

ximum RF O

tion below: 

des/Modula

W

) 

) 

) 

) 

t No.: R2202A0

      Page 
anghai) Co., Ltd

the complian
report.  

rthogonal te
a polarization
zontal polariz
ertical polariz

stigated. 

Output Powe

ation 

WCDMA Ba

RMC/AM
HSDPA/HS

DC-HSDP

RMC 

RMC 

RMC 

RMC 

RMC 

RMC 

0171-R2 

8 of 68      
d.   

nce test 

est planes.
n 
zation for 
zation for 

er. 

and II 

MR 
UPA 
PA 

             



T

RF 
a

Isotro

Occu

B
C

Pea
P

Freq

Spur
at An

Rad

 
     

TA Techno
This report s

Test mod

Test items 

Power Outp
nd Effective
opic  Radia

Power 

upied Bandw

Band Edge 
Compliance 

ak-to-Averag
Power Ratio 

quency Stab

rious Emissi
tenna Termi

diates Spurio
Emission 

Note 

 
 

   RF Test Re

ology (Shang
shall not be rep

des are chos

1.4 

put 
e 
ated 

O 

width O 

O 

ge 
O 

bility O 

ons 
nals 

O 

ous 
O 

1. The 
2. The 

eport        

ghai) Co., Ltd
produced excep

sen to be rep

Bandwidth

3 5 

O O 

O O 

O O 

O O 

O O 

O O 

- O 

mark “O” m
mark “-” me

            

.           
pt in full, withou

ported as th

h (MHz) 

10 15 2

O O

O O

O O

O O

O O

O O

- - 

means that th
eans that thi

            

 TA-MB-05-0
ut the written ap

e worst case

Mod

20 QPSK

O O 

O O 

O O 

O O 

O O 

O O 

O O 

his configura
is configurat

            

002R       
pproval of TA T

e configurat

dulation 

K 16QAM

O 

O 

O 

O 

O 

- 

- 

ation is chos
tion is not te

      Report

            
Technology (Sha

tion below fo

R

1 50%

O O 

- - 

O - 

- - 

O - 

O - 

O - 

sen for testin
esting. 

t No.: R2202A0

      Page 
anghai) Co., Ltd

or LTE Band

RB 

% 100% 

O 

O 

O 

O 

- 

- 

- 

ng. 

0171-R2 

9 of 68      
d.   

d 2: 

Test Cha

L M

O O

O O

O -

O O

- O

O O

- O

            

annel 

H 

O 

O 

O 

O 

- 

O 

- 

 



 
     

TA Techno
This report s

5. Tes

5.1. RF P

Ambient 

Methods

During th
known lo
transmiss
 
ERP can 
EIRP (dB
where:dB
EIRP (dB

Test Setu

Limits  

No specif

Rule Part
Rule Part
transmiss

Measure

The asse
with the c

Test Res

Refer to t

   RF Test Re

ology (Shang
shall not be rep

st Case  

Power Ou

condition 

Temper

23°C ~

s of Measure

he process 
oss. The EU
sion with pro

then be cal
Bm) = Outpu
Bd refers to g
Bm ) = ERP 

up 

fic RF powe

t 24.232(c) M
t 24.232(e) P
sion using in

ment Unce

essed measu
coverage fac

sults  

the section 6

eport        

ghai) Co., Ltd
produced excep

tput and E

rature 

~25°C 

ement  

of the testin
UT is contro
oper modula

culated as f
t Power (dB
gain relative
(dBm) + 2.1

r output req

Mobile and p
Peak transm
nstrumentati

Limit

rtainty 

urement unc
ctor k = 2, U

6.1 of this re

            

.           
pt in full, withou

Effective I

Relative

45%

ng, The EU
olled by the 
ation. 

follows:  
Bm) - Losses
e to an ideal 
5 (dB.) 

uirements in

portable stat
mit power mu
on calibrate
t 

certainty to e
U= 0.4 dB for

eport for test

            

 TA-MB-05-0
ut the written ap

sotropic R

e humidity 

%~50% 

T was conn
Base Stati

s (dB) + Ante
dipole. 

n part 2.104

tions are lim
ust be meas

ed in terms o
 ≤

ensure 95%
r RF power o

t data. 

            

002R       
pproval of TA T

Radiated P

nected to th
on Simulato

enna Gain (

6. 

mited to 2 wa
sured over a
of an rms-eq
≤ 2 W  (33 

 confidence
output, k = 2

      Report

            
Technology (Sha

Power 

Pressure

101.5kP

he Base Sta
or test set t

(dBi) 

atts EIRP. 
any interval o
quivalent vol
dBm) 

 level for the
2, U= 1.19 d

t No.: R2202A0

      Page 
anghai) Co., Ltd

e 

a 

ation Simula
to ensure m

of continuou
tage. 

e normal dis
dB for EIRP.

0171-R2 

10 of 68     
d.   

ator with a 
max power 

 

us 

stribution is 
 

             



 
     

TA Techno
This report s

5.2. Occ

Ambient 

Method o

The EUT
occupied 
RBW is se
 
99% pow
the follow

Test Setu

Limits  

No specif

Measure

The asse
with the c

Test Res

Refer to t

   RF Test Re

ology (Shang
shall not be rep

cupied Ban

condition 

Temper

23°C ~

of Measure

T was conne
bandwidth 

et to ≥1%E

wer and -26d
wing pages. 

up 

fic occupied

ment Unce

essed measu
coverage fac

sults  

the section 6

eport        

ghai) Co., Ltd
produced excep

ndwidth 

rature 

~25°C 

ment 

ected to Spe
is measured

EBW, VBW is

dBc occupied

 bandwidth 

rtainty 

urement unc
ctor k = 2, U

6.2 of this re

            

.           
pt in full, withou

Relative

45%

ectrum Anal
d using spec
s set to 3x RB

d bandwidth

requirement

certainty to e
U= 624Hz. 

eport for test

            

 TA-MB-05-0
ut the written ap

e humidity 

%~50% 

yzer and Ba
ctrum analyz
BW. 

hs are record

ts in part 2.1

ensure 95%

t data. 
 

            

002R       
pproval of TA T

ase Station 
zer. 

ded. Spectru

1049. 

 confidence

      Report

            
Technology (Sha

Pressure

101.5kP

Simulator v

um analyzer

 level for the

t No.: R2202A0

      Page 
anghai) Co., Ltd

e 

a 

via power Sp

r plots are in

e normal dis

0171-R2 

11 of 68     
d.   

plitter. The 

ncluded on 

 

stribution is 

             



 
     

TA Techno
This report s

5.3. Ban

Ambient 

Method o

The EUT
band edg
RBW is se
 
Spectrum

Test Setu

Limits  

Rule Part
of any em

 
Measure
The asse
with the c

 

Test Res

Refer to t

 

   RF Test Re

ology (Shang
shall not be rep

nd Edge C

condition 

Temper

23°C ~

of Measure

T was conne
ge of the low
et to ≥1%E

m analyzer p

up 

t 24.238(a) s
mission shall

ment Unce
essed measu
coverage fac

sults  

the section 6

eport        

ghai) Co., Ltd
produced excep

ompliance

rature 

~25°C 

ment 

ected to Spe
west and high
EBW, VBW is

lots are incl

specifies tha
l be attenuat

Limit 

rtainty 
urement unc
ctor k = 1.96

6.3 of this re

            

.           
pt in full, withou

e 

Relative

45%

ectrum Anal
hest channe
s set to 3x RB

uded on the

at “on any fr
ted below th

certainty to e
6, U=0.684d

eport for test

            

 TA-MB-05-0
ut the written ap

e humidity 

%~50% 

yzer and Ba
els were mea
BW. 

e following p

requency ou
he transmitte

ensure 95%
B. 

t data. 

            

002R       
pproval of TA T

ase Station 
asured. The

ages. 

utside a licen
er power (P)

-

 confidence

      Report

            
Technology (Sha

Pressure

101.5kP

Simulator v
e Average de

nsee's frequ
) by at least 

-13 dBm 

 level for the

t No.: R2202A0

      Page 
anghai) Co., Ltd

e 

a 

via power Sp
etector is us

uency block, 
43 + 10 log1

e normal dis

0171-R2 

12 of 68     
d.   

plitter. The 
sed and 

 

the power 
10 (P) dB.”

stribution is 

             



 
     

TA Techno
This report s

5.4. Pea

Ambient 

Methods

Measure 
PAvg. Bo
dBm). De
PAPR (dB
 

Test Setu

 
Limits  

In measu
(PAR) of 

Measure

The asse
with the c

 

Test Res

Refer to t

 

 

   RF Test Re

ology (Shang
shall not be rep

k-to-Avera

condition 

Temper

23°C ~

s of Measure

the total pea
oth the peak 
etermine the
B) = PPk (dB

up 

uring transm
the transmis

ment Unce

essed measu
coverage fac

sults  

the section 6

eport        

ghai) Co., Ltd
produced excep

age Powe

rature 

~25°C 

ement  

ak power an
and averag

e PAPR from
Bm) - PAvg 

issions in th
ssion may n

rtainty 

urement unc
ctor k = 2, U

6.4 of this re

            

.           
pt in full, withou

er Ratio (P

Relative

45%

d record as 
e power leve

m:   
(dBm).  

his band usin
not exceed 1

certainty to e
U= 0.4 dB. 

eport for test

            

 TA-MB-05-0
ut the written ap

APR) 

e humidity 

%~50% 

PPk. And m
els must be 

ng an averag
3 dB in 24.2

ensure 95%

t data. 

            

002R       
pproval of TA T

measure the t
expressed i

ge power te
232(d). 

 confidence

      Report

            
Technology (Sha

Pressure

101.5kP

total averag
n the same 

chnique, the

 level for the

t No.: R2202A0

      Page 
anghai) Co., Ltd

e 

a 

e power and
logarithmic 

 

e peakto-ave

e normal dis

0171-R2 

13 of 68     
d.   

d record as 
units (e.g., 

erage ratio 

stribution is 

             



 
     

TA Techno
This report s

5.5. Freq

Ambient 

 

Method o

Frequ
The te
(1) W
three 
(2) Me
shoul
warm
(3) Re
hours
Frequ
The fr
Prima
value 
batter
which
This t
nomin

Test setu

   RF Test Re

ology (Shang
shall not be rep

quency St

condition 

Temper

23°C ~

of Measure

uency Stabil
emperature 

With all power
hours. 
easure the c
d be made w
ing. 
epeat the ab
s at each tem
uency Stabil
requency sta
ary Supply 
for non han

ry-powered 
h shall be sp
transceiver i
nal voltage o

up 

eport        

ghai) Co., Ltd
produced excep

tability  

rature 

~25°C 

ment 

lity (Temper
inside the c
r removed, t

carrier frequ
within 1 min

bove measu
mperature, u
lity (Voltage 
ability shall 
Voltage: Th

nd-carried ba
equipment, 

pecified by th
s specified t
of 3.87V. 

            

.           
pt in full, withou

Relative

45%

rature Variat
limate cham
the tempera

uency with th
ute of powe

rements at 
un-powered,

Variation)
be measure
he primary s
attery and A
primary sup

he manufact
to operate w

            

 TA-MB-05-0
ut the written ap

e humidity 

%~50% 

tion) 
mber is varie
ature was de

he test equip
ering up the 

10°C increm
 before mak

ed with varia
supply voltag
AC powered 
pply voltage 
turer. 

with an input

            

002R       
pproval of TA T

d from 0°C t
ecreased to 0

pment in a “c
mobile statio

ments from 0
king measur

ation of prima
ge is varied 
equipment. 
is reduced t

t voltage of b

      Report

            
Technology (Sha

Pressure

101.5kP

to +35°C in 
0°C and per

call mode”. T
on, to preve

0°C to +35°C
rements. 

ary supply v
from 85% to
For hand-ca

to the batter

between 3.6

t No.: R2202A0

      Page 
anghai) Co., Ltd

e 

a 

10°C step s
rmitted to st

These meas
ent significan

C. Allow at le

voltage as fo
o 115% of th
arried, 
ry operating 

6 V and 4.45

 

0171-R2 

14 of 68     
d.   

size, 
abilize for 

surements 
nt self 

east 1.5 

ollows: 
he nominal 

end point 

5 V, with a 

             



 
     

TA Techno
This report s

Limits  

The frequ
authorize

 

Measure

The asse
distributio

 

Test Res

Refer to t

 

 

   RF Test Re

ology (Shang
shall not be rep

uency stabil
ed frequency

ment Unce

essed measu
on is with the

sults  

the section 6

eport        

ghai) Co., Ltd
produced excep

ity shall be 
y block 

rtainty 

urement unc
e coverage f

6.5 of this re

            

.           
pt in full, withou

sufficient to

certainty to e
factor k = 3,

eport for test

            

 TA-MB-05-0
ut the written ap

o ensure tha

ensure 99.75
, U= 0.01ppm

t data. 

            

002R       
pproval of TA T

at the funda

5％ confide
m. 

      Report

            
Technology (Sha

amental emi

ence level fo

t No.: R2202A0

      Page 
anghai) Co., Ltd

ssion stays 

or the norma

0171-R2 

15 of 68     
d.   

within the 

l 

             



 
     

TA Techno
This report s

5.6. Sp

Ambient 

Method o

The EUT
measurem
the 10th h
RBW is s
RBW is s
RBW is s
RBW is s
RBW is s
RBW is s
The modu
configura

Test setu

Limits  

Rule Part
of any em

Measure

The asse
distributio

Test Res

Refer to t

   RF Test Re

ology (Shang
shall not be rep

purious Em

condition 

Temper

23°C ~

of Measure

T was conne
ment is carr
harmonic of 

set to 100kH
set to 1MHz,
set to 1 kHz 
set to 10 kHz
set to 100 kH
set to 1000 k
ulation mod

ation. 

up 

t 24.238(a) s
mission shall

ment Unce

essed measu
on is with the

sults  

the section 6

eport        

ghai) Co., Ltd
produced excep

missions a

rature 

~25°C 

ment 

ected to Spe
ried out usin
f the carrier. 

Hz, VBW is s
 VBW is set
(0.009MHz~
z (0.15 MHz
Hz (30MHz~
kHz (above 
e and RB al

specifies tha
l be attenuat

 Limit

rtainty 

urement unc
e coverage f

Frequenc
9kHz-1G

1GHz-20G

6.6 of this re

            

.           
pt in full, withou

at Antenna

Relative

45%

ectrum Anal
ng a spectru
The peak d

set to 300kH
t to 3MHz fo
~ 0.15 MHz)
z~ 30 MHz)
~1000 MHz)
1000MHz)
llocation refe

at “on any fr
ted below th
t 

certainty to e
factor k = 1.
cy 
Hz 

GHz 

eport for test

            

 TA-MB-05-0
ut the written ap

a Termina

e humidity 

%~50% 

yzer and Ba
um analyzer
etector is us
z for 30MHz

or above 1G
), 

er to section

requency ou
he transmitte

ensure 99.75
.96.  

t data. 

            

002R       
pproval of TA T

als 

ase Station 
r. The spect
sed. 
z~1GHz 
Hz, Sweep 

n 5.1, using t

utside a licen
er power (P)

-

5％ confide

U

      Report

            
Technology (Sha

Pressure

101.5kP

Simulator v
rum analyze

is set to ATU

the maximu

nsee's frequ
) by at least 
-13 dBm 

ence level fo

Uncertainty 
0.684 dB 
1.407 dB 

t No.: R2202A0

      Page 
anghai) Co., Ltd

e 

a 

via power Sp
er scans fro

UO. 

m output po

 

uency block, 
43 + 10 log1

or the norma

0171-R2 

16 of 68     
d.   

plitter. The 
om 9kHz to 

ower 

the power 
10 (P) dB.”

l 

             



 
     

TA Techno
This report s

5.7. Ra

Ambient 

Method o

1. The tes
2. Below 
meter aw
height, po
azimuth r
and Horiz
TCBC Co
the cham
the anten
to 4 m, th
Vertical (V
3. A loop 
The log-p
same pow
calculated
and the re
4. The EU
Set Test 
should be
5. The EU
the freque
for the fre
construct
input of th
the receiv
test shou
6. A amp
between 
Gain (Ga
7. The me
Power(EI
The meas
Power(EI
8. This va
and know

   RF Test Re

ology (Shang
shall not be rep

adiates Sp

condition 

Temper

23°C ~

of Measure

sting follows
1GHz: The 

way from the 
olarisation a
range of turn
zontal (H). A
onf call of De

mber, 3 mete
nna height, p
he azimuth r
V) and Horiz
antenna, A 

periodic ante
wer value on
d through th
eading of th
UT is then pu
Receiver or 
e recorded a
UT shall be 
ency band o
equency ban
ted to not int
he substituti
ver reach th
ld be perfor
lifier should 
the Amplifie
) and the Am
easurement
RP)=PMea-
surement re
RP)=PMea-

alue is EIRP
wn input pow

eport        

ghai) Co., Ltd
produced excep

purious Em

rature 

~25°C 

ment 

s FCC KDB 
EUT is plac
antenna. Th

and turntable
ntable is 0° t
Above 1GHz
ec. 2, 2014.
r away from

polarisation 
ange of turn
zontal (H). 
log-periodic

enna will be 
n the spectru
he level of th
e spectrum 
ut into contin
Spectrum R

as (Pr). 
replaced by

of interest is 
nd of interes
terfere with t
on antenna,
e previously
med by rota
be connecte

er and the Su
mplifier Gain
t results are 
- PAg - Pcl +

esults are am
- Pcl + Ga 

P since the m
wer. ERP ca

            

.           
pt in full, withou

mission 

Relative

45%

971168 v03
ced on a turn
he maximal 
e azimuth. N
to 360°, and

z: (Note: the 
) The EUT is

m the antenn
and turntabl

ntable is 0° t

c antenna or
driven by a 
um analyzer

he signal gen
analyzer or 
nuously tran
RBW=1MHz

y a substitutio
placed at th

st is connect
the radiation
, and adjust 
y recorded (P
ating the test
ed to the Sig
ubstitution A
n (PAg) shou
obtained as

+ Ga 
mend as des

measuremen
n be calcula

            

 TA-MB-05-0
ut the written ap

e humidity 

%~50% 

3r01 Section
ntable 0.8 m
emission va

Normally, the
d the receive

FCC’s perm
s placed on 
a. The maxi
le azimuth. N
to 360°, and

r horn anten
signal gene

r or receiver
nerator, cab
receiver. 

nsmitting mo
z, VBW=3MH

on antenna.
he reference
ted to the su
n pattern of t

the level of 
Pr). The pow
t item and a
gnal Source
Antenna. The
uld be recor
s described 

scribed belo

nt is calibrate
ated from EI

            

002R       
pproval of TA T

n 5.8 and AN
meters above
alue is acqu
e height rang
e antenna ha
mission to us

a turntable 
imal emissio
Normally, th
 the receive

nna shall be 
erator and th
r. The level o
ble loss, the 

ode at its ma
Hz, and the 

. In the cham
e point of the
ubstitution an
the antenna
the signal g

wer of signa
djusting the 
 output port
e cable loss
rded after te
below: 

w: 

ed using an 
RP by subtr

      Report

            
Technology (Sha

Pressure

101.5kP

NSI C63.26 (
e the ground
ired by adju
ge of antenn
as two polar
se 1.5m as a
1.5 meters 

on value is a
he height ran
e antenna ha

substituted 
he level will b
of the spurio
gain of the s

aximum pow
maximum v

mber, an sub
e chamber. A
ntenna with 
. A power (P

generator ou
al source (PM

receiving a
. And the ca

s (Pcl) ,the S
st. 

antenna of 
racting the g

t No.: R2202A0

      Page 
anghai) Co., Ltd

e 

a 

(2015). 
d in the cham
sting the an

na is 1 m to 
rizations Ver
an alternativ
above the g

acquired by 
nge of anten
as two polar

in place of t
be adjusted 
ous emission
substitution 

wer level duri
value of the r

bstitution an
An RF Signa
a cable that

PMea) is app
utput until th
Mea) is reco
ntenna pola

able should b
Substitution A

known gain
gain of the di

0171-R2 

17 of 68     
d.   

mber, 3 
ntenna 
4 m, the 
rtical (V) 
ve per 
ground in 
adjusting 

nna is 1 m 
izations 

the EUT. 
till the 

ns can be 
antenna 

ng the test.
receiver 

ntenna for 
al source 
t has been 
plied to the 
e value of 

orded. The 
arization. 
be connect 
Antenna 

n (2.15 dB) 
ipole, ERP 

             



 
     

TA Techno
This report s

= EIRP-2
The modu
configura

Test setu

9KHz

30MH

Abov

Note: Are

   RF Test Re

ology (Shang
shall not be rep

2.15dB. 
ulation mod

ation. 

up 

z ~ 30MHz 

Hz ~ 1GHz 

ve 1GHz 

ea side: 2.4m

eport        

ghai) Co., Ltd
produced excep

e and RB al

mX3.6m 

            

.           
pt in full, withou

llocation refe

            

 TA-MB-05-0
ut the written ap

er to section

            

002R       
pproval of TA T

n 5.1, using t

      Report

            
Technology (Sha

the maximu

t No.: R2202A0

      Page 
anghai) Co., Ltd

m output po

0171-R2 

18 of 68     
d.   

ower 

 

 

 

             



 
     

TA Techno
This report s

Limits  

Rule Part
of any em

Measure
The asse
with the c

Test Res

Refer to t
 

   RF Test Re

ology (Shang
shall not be rep

t 24.238(a) s
mission shall

ment Unce
essed measu
coverage fac

sults  

the section 6

eport        

ghai) Co., Ltd
produced excep

specifies tha
l be attenuat

 Limit

rtainty 
urement unc
ctor k = 1.96

6.7 of this re

            

.           
pt in full, withou

at “on any fre
ted below th

t 

certainty to e
6, U= 3.55 d

eport for test

            

 TA-MB-05-0
ut the written ap

equency ou
he transmitte

ensure 95％
B. 

t data. 

            

002R       
pproval of TA T

tside a licen
er power (P)

-

confidence

      Report

            
Technology (Sha

nsee's freque
) by at least 

-13 dBm 

e level for the

t No.: R2202A0

      Page 
anghai) Co., Ltd

ency block, 
43 + 10 log1

e normal dis

0171-R2 

19 of 68     
d.   

the power 
10 (P) dB.” 

stribution is 

            

 

 



G

H

H

DC

 
     

TA Techno
This report s

6. Tes

6.1. RF

GSM 1

SM(GMSK) 

GPRS 
(GMSK) 

EGPRS 
(8PSK) 

 

WCDMA 

RM
AM

HSDPA 

HSUPA 

C-HSDPA 

   RF Test Re

ology (Shang
shall not be rep

st Result

F Power O

1900 

Results
1TXslo
2TXslot
3TXslot
4TXslot
1TXslo
2TXslot
3TXslot
4TXslot

Band II 

C 
R 
Sub - Test 
Sub - Test 
Sub - Test 
Sub - Test 
Sub - Test 
Sub - Test 
Sub - Test 
Sub - Test 
Sub - Test 
Sub - Test 
Sub - Test 
Sub - Test 
Sub - Test 

eport        

ghai) Co., Ltd
produced excep

ts  

utput and

Maximu

Channe
512 

1850.2 
(MHz) 

s 29.39 
ot 29.25 
ts 25.93 
ts 23.86 
ts 22.87 

ot 24.64 
ts 21.77 
ts 19.70 
ts 18.12 

Maximu

Channel
9262 

1852.4 
(MHz) 
21.77 
21.75 

1 21.13 
2 21.03 
3 20.61 
4 20.61 
1 20.13 
2 18.93 
3 19.67 
4 19.09 
5 20.81 
1 21.05 
2 20.95 
3 20.49 
4 20.47 

            

.           
pt in full, withou

d Effective

um Output 
(dBm) 

l Channel 
661 

C

1880 
(MHz)
29.88
29.42
26.07
24.04
22.99
24.65
22.30
20.18
18.28

um Output 
(dBm) 

 Channel 
9400 

C

1880 
(MHz)

1

21.80
21.78
21.12
21.12
20.44
20.38
19.94
18.88
19.78
19.06
21.10
21.00
21.14
20.66
20.64

            

 TA-MB-05-0
ut the written ap

e Isotropic

Power 

Channel 
810 

Cha
5

1909.8
(MHz)

18
(M

29.65 27
29.40 27
26.12 23
23.96 21
22.90 20
24.87 22
22.13 19
20.12 17
18.01 16

Power 

Channel 
9538 

Cha
92

1907.6
(MHz)

18
(M

21.61 19
21.71 19
20.87 19
20.89 19
20.15 18
20.19 18
19.83 18
18.85 16
19.45 17
18.93 17
20.77 18
20.93 19
20.79 18
20.41 18
20.29 18

            

002R       
pproval of TA T

c Radiated

Main An
EIRP (d

annel 
512 

Chan
661

50.2
MHz)

188
(MHz

7.39 27.8
7.25 27.4
3.93 24.0
1.86 22.0
0.87 20.9
2.64 22.6
9.77 20.3
7.70 18.1
6.12 16.2

Main An
EIRP (d

annel 
262 

Chan
940

52.4
MHz)

188
(MHz

9.77 19.8
9.75 19.7
9.13 19.1
9.03 19.1
8.61 18.4
8.61 18.3
8.13 17.9
6.93 16.8
7.67 17.7
7.09 17.0
8.81 19.1
9.05 19.0
8.95 19.1
8.49 18.6
8.47 18.6

      Report

            
Technology (Sha

d Power 

tenna 
dBm) 
nel 
1 

Channe
810 

0 
z)

1909.8 
(MHz) 

88 27.65 
42 27.40 
07 24.12 
04 21.96 
99 20.90 
65 22.87 
30 20.13 
8 18.12 

28 16.01 

tenna 
dBm) 
nel 
0 

Channe
9538 

0 
z)

1907.6 
(MHz) 

80 19.61 
78 19.71 
2 18.87 
2 18.89 

44 18.15 
38 18.19 
94 17.83 
88 16.85 
78 17.45 
06 16.93 
0 18.77 

00 18.93 
4 18.79 

66 18.41 
64 18.29 

t No.: R2202A0

      Page 
anghai) Co., Ltd

Seco
EIR

el Channel 
512 

C

1850.2 
(MHz) 
28.09 
27.95 
24.63 
22.56 
21.57 
23.34 
20.47 
18.40 
16.82 

Seco
EIR

el Channel 
9262 

C

 1852.4 
(MHz) 
20.47 
20.45 
19.83 
19.73 
19.31 
19.31 
18.83 
17.63 
18.37 
17.79 
19.51 
19.75 
19.65 
19.19 
19.17 

0171-R2 

20 of 68     
d.   

nd Antenna
RP (dBm)
Channel 

661 
Cha

8
1880 
(MHz)

19
(M

28.58 28
28.12 28
24.77 24
22.74 22
21.69 21
23.35 23
21.00 20
18.88 18
16.98 16

ond Antenna
RP (dBm)
Channel 

9400 
Ch

9
1880 
(MHz)

19
(M

20.50 2
20.48 2
19.82 1
19.82 1
19.14 1
19.08 1
18.64 1
17.58 1
18.48 1
17.76 1
19.80 1
19.70 1
19.84 1
19.36 1
19.34 1

            

a 

annel 
810 
909.8
MHz)
8.35
8.10
4.82
2.66
1.60
3.57
0.83
8.82
6.71

a 

hannel 
9538 
907.6
MHz)
0.31
0.41
9.57
9.59
8.85
8.89
8.53
7.55
8.15
7.63
9.47
9.63
9.49
9.11
8.99

 



1.

3

 
     

TA Techno
This report s

 

LT

BW Mo

.4MHz 

1

BW Mo

3MHz 

1

 

   RF Test Re

ology (Shang
shall not be rep

TE Band 2 

odulation 
s

QPSK 

16QAM 

odulation 
s

QPSK 

16QAM 

eport        

ghai) Co., Ltd
produced excep

 

RB 
size

RB 
offset

1 0 

1 2 

1 5 

3 0 

3 2 

3 3 

6 0 

1 0 

1 2 

1 5 

3 0 

3 2 

3 3 

6 0 

RB 
size

RB 
offset

1 0 

1 7 

1 14 

8 0 

8 4 

8 7 

15 0 

1 0 

1 7 

1 14 

8 0 

8 4 

8 7 

15 0 

 

            

.           
pt in full, withou

Maximu
Pow

t 18607/
1850.7

18
1

22.20 2

22.13 2

21.81 2

23.21 2

23.01 2

22.92 2

22.07 2

22.20 2

22.18 2

21.83 2

22.13 2

21.99 2

21.81 2

20.96 2

t 18615/
1851.5

18
1

22.22 2

22.11 2

21.84 2

22.31 2

22.13 2

22.02 2

22.07 2

22.23 2

22.21 2

21.85 2

21.24 2

21.10 2

20.91 2

20.99 2

            

 TA-MB-05-0
ut the written ap

um Output 
er(dBm) 

8900/
1880

1919
1909

21.97 21.8

21.85 21.9

21.51 21.6

22.90 22.9

22.89 22.9

22.72 22.8

21.89 22.0

22.13 22.1

22.13 22.1

21.75 21.8

21.89 21.9

21.93 21.9

21.76 21.7

20.92 21.0

8900/
1880

1918
1908

22.01 21.9

21.88 21.9

21.56 21.6

22.02 22.0

21.99 22.0

21.83 21.9

21.93 22.0

22.15 22.1

22.13 22.1

21.79 21.8

21.02 21.0

21.06 21.0

20.88 20.9

20.96 21.0

            

002R       
pproval of TA T

Main
EIR

Channel/F
93/
9.3

18607/
1850.7

88 20.20

92 20.13

60 19.81

90 21.21

97 21.01

86 20.92

04 20.07

3 20.20

4 20.18

81 19.83

91 20.13

96 19.99

79 19.81

02 18.96

Channel/F
85/
8.5

18615/
1851.5

91 20.22

96 20.11

64 19.84

03 20.31

09 20.13

96 20.02

07 20.07

6 20.23

8 20.21

84 19.85

03 19.24

08 19.10

92 18.91

05 18.99

      Report

            
Technology (Sha

n Antenna 
RP (dBm) 
Frequency(M
18900/
1880

191
190

19.97 19.

19.85 19.

19.51 19.

20.90 20.

20.89 20.

20.72 20.

19.89 20.

20.13 20.

20.13 20.

19.75 19.

19.89 19.

19.93 19.

19.76 19.

18.92 19.

Frequency(M
18900/
1880

191
190

20.01 19.

19.88 19.

19.56 19.

20.02 20.

19.99 20.

19.83 19.

19.93 20.

20.15 20.

20.13 20.

19.79 19.

19.02 19.

19.06 19.

18.88 18.

18.96 19.

t No.: R2202A0

      Page 
anghai) Co., Ltd

Sec
E

MHz) 
93/ 

09.3 
18607/
1850.7

.88 20.90 

.92 20.83 

.60 20.51 

.90 21.91 

.97 21.71 

.86 21.62 

.04 20.77 

.13 20.90 

.14 20.88 

.81 20.53 

.91 20.83 

.96 20.69 

.79 20.51 

.02 19.66 

MHz) 
85/ 

08.5 
18615/
1851.5

.91 20.92 

.96 20.81 

.64 20.54 

.03 21.01 

.09 20.83 

.96 20.72 

.07 20.77 

.16 20.93 

.18 20.91 

.84 20.55 

.03 19.94 

.08 19.80 

.92 19.61 

.05 19.69 

0171-R2 

21 of 68     
d.   

ond Antenn
EIRP (dBm)

/ 
7 

18900/
1880

19
19

20.67 20

20.55 20

20.21 20

21.60 2

21.59 2

21.42 2

20.59 20

20.83 20

20.83 20

20.45 20

20.59 20

20.63 20

20.46 20

19.62 19

/ 
5 

18900/
1880

19
19

20.71 20

20.58 20

20.26 20

20.72 20

20.69 20

20.53 20

20.63 20

20.85 20

20.83 20

20.49 20

19.72 19

19.76 19

19.58 19

19.66 19

            

na 

9193/
909.3
0.58

0.62

0.30

1.60

1.67

1.56

0.74

0.83

0.84

0.51

0.61

0.66

0.49

9.72

9185/
908.5
0.61

0.66

0.34

0.73

0.79

0.66

0.77

0.86

0.88

0.54

9.73

9.78

9.62

9.75

 



5

1

1

 
     

TA Techno
This report s

BW Mo

5MHz 

1

BW Mo

0MHz 

1

BW Mo

5MHz 

   RF Test Re

ology (Shang
shall not be rep

odulation 
s

QPSK 

16QAM 

odulation 
s

QPSK 

16QAM 

odulation 
s

QPSK 

eport        

ghai) Co., Ltd
produced excep

RB 
size

RB 
offset

1 0 

1 13 

1 24 

12 0 

12 6 

12 13 

25 0 

1 0 

1 13 

1 24 

12 0 

12 6 

12 13 

25 0 

RB 
size

RB 
offset

1 0 

1 25 

1 49 

25 0 

25 13 

25 25 

50 0 

1 0 

1 25 

1 49 

25 0 

25 13 

25 25 

50 0 

RB 
size

RB 
offset

1 0 

            

.           
pt in full, withou

t 18625/
1852.5

18
1

22.19 2

22.09 2

21.81 2

22.28 2

22.11 2

22.00 2

22.07 2

22.20 2

22.18 2

21.82 2

21.22 2

21.07 2

20.88 2

20.97 2

t 18650/
1855

18
1

22.21 2

22.12 2

21.83 2

22.31 2

22.14 2

22.02 2

22.11 2

22.22 2

22.21 2

21.85 2

21.25 2

21.09 2

20.91 2

21.00 2

t 18675/
1857.5

18
1

22.20 2

            

 TA-MB-05-0
ut the written ap

8900/
1880

1917
1907

21.99 21.8

21.84 21.9

21.51 21.6

21.97 21.9

21.95 22.0

21.81 21.9

21.92 22.0

22.11 22.1

22.11 22.1

21.77 21.8

20.98 21.0

21.01 21.0

20.83 20.8

20.92 21.0

8900/
1880

1915
1905

22.00 21.9

21.89 21.9

21.55 21.6

22.02 22.0

22.00 22.0

21.85 21.9

21.94 22.0

22.14 22.1

22.15 22.1

21.79 21.8

21.03 21.0

21.05 21.0

20.88 20.9

20.97 21.0

8900/
1880

1912
1902

21.96 21.8

            

002R       
pproval of TA T

Channel/F
75/
7.5

18625/
1852.5

87 20.19

93 20.09

60 19.81

99 20.28

04 20.11

92 20.00

05 20.07

3 20.20

5 20.18

80 19.82

00 19.22

04 19.07

88 18.88

00 18.97

Channel/F
50/
5

18650/
1855

90 20.21

97 20.12

63 19.83

03 20.31

08 20.14

97 20.02

09 20.11

5 20.22

8 20.21

83 19.85

04 19.25

07 19.09

92 18.91

04 19.00

Channel/F
25/
2.5

18675/
1857.5

88 20.20

      Report

            
Technology (Sha

Frequency(M
18900/
1880

191
190

19.99 19.

19.84 19.

19.51 19.

19.97 19.

19.95 20.

19.81 19.

19.92 20.

20.11 20.

20.11 20.

19.77 19.

18.98 19.

19.01 19.

18.83 18.

18.92 19.

Frequency(M
18900/
1880

191
19

20.00 19.

19.89 19.

19.55 19.

20.02 20.

20.00 20.

19.85 19.

19.94 20.

20.14 20.

20.15 20.

19.79 19.

19.03 19.

19.05 19.

18.88 18.

18.97 19.

Frequency(M
18900/
1880

191
190

19.96 19.

t No.: R2202A0

      Page 
anghai) Co., Ltd

MHz) 
75/ 

07.5 
18625/
1852.5

.87 20.89 

.93 20.79 

.60 20.51 

.99 20.98 

.04 20.81 

.92 20.70 

.05 20.77 

.13 20.90 

.15 20.88 

.80 20.52 

.00 19.92 

.04 19.77 

.88 19.58 

.00 19.67 

MHz) 
50/ 
05 

18650/
1855 

.90 20.91 

.97 20.82 

.63 20.53 

.03 21.01 

.08 20.84 

.97 20.72 

.09 20.81 

.15 20.92 

.18 20.91 

.83 20.55 

.04 19.95 

.07 19.79 

.92 19.61 

.04 19.70 

MHz) 
25/ 

02.5 
18675/
1857.5

.88 20.90 

0171-R2 

22 of 68     
d.   

/ 
5 

18900/
1880

19
19

20.69 20

20.54 20

20.21 20

20.67 20

20.65 20

20.51 20

20.62 20

20.81 20

20.81 20

20.47 20

19.68 19

19.71 19

19.53 19

19.62 19

/ 18900/
1880

19
1

20.70 20

20.59 20

20.25 20

20.72 20

20.70 20

20.55 20

20.64 20

20.84 20

20.85 20

20.49 20

19.73 19

19.75 19

19.58 19

19.67 19

/ 
5 

18900/
1880

19
19

20.66 20
            

9175/
907.5
0.57

0.63

0.30

0.69

0.74

0.62

0.75

0.83

0.85

0.50

9.70

9.74

9.58

9.70

9150/
905
0.60

0.67

0.33

0.73

0.78

0.67

0.79

0.85

0.88

0.53

9.74

9.77

9.62

9.74

9125/
902.5
0.58

 



2

 
     

TA Techno
This report s

1

BW Mo

0MHz 

1

 
 

   RF Test Re

ology (Shang
shall not be rep

16QAM 

odulation 
s

QPSK 

1

16QAM 

1

eport        

ghai) Co., Ltd
produced excep

1 38 

1 74 

36 0 

36 18 

36 39 

75 0 

1 0 

1 38 

1 74 

36 0 

36 18 

36 39 

75 0 

RB 
size

RB 
offset

1 0 

1 50 

1 99 

50 0 

50 25 

50 50 

100 0 

1 0 

1 50 

1 99 

50 0 

50 25 

50 50 

100 0 

            

.           
pt in full, withou

22.10 2

21.80 2

22.29 2

22.11 2

21.99 2

22.09 2

22.17 2

22.19 2

21.82 2

21.22 2

21.06 2

20.89 2

20.97 2

t 18700/
1860

18
1

22.17 2

22.09 2

21.78 2

22.26 2

22.09 2

21.96 2

22.06 2

22.24 2

22.15 2

21.80 2

21.19 2

21.03 2

20.86 2

20.95 2

            

 TA-MB-05-0
ut the written ap

21.88 21.9

21.50 21.5

21.98 22.0

21.95 22.0

21.82 21.9

21.90 22.0

22.12 22.1

22.12 22.1

21.75 21.8

21.01 21.0

21.00 21.0

20.84 20.8

20.92 21.0

8900/
1880

1910
1900

21.92 21.8

21.84 21.9

21.49 21.5

21.93 21.9

21.91 22.0

21.77 21.8

21.85 22.0

22.08 22.0

22.10 22.1

21.72 21.7

20.97 20.9

20.98 21.0

20.79 20.8

20.88 20.9

            

002R       
pproval of TA T

94 20.10

59 19.80

00 20.29

04 20.11

93 19.99

04 20.09

3 20.17

6 20.19

80 19.82

01 19.22

03 19.06

89 18.89

00 18.97

Channel/F
00/
0

18700/
1860

85 20.17

92 20.09

56 19.78

96 20.26

01 20.09

89 19.96

00 20.06

08 20.24

2 20.15

78 19.80

98 19.19

00 19.03

85 18.86

97 18.95

      Report

            
Technology (Sha

19.88 19.

19.50 19.

19.98 20.

19.95 20.

19.82 19.

19.90 20.

20.12 20.

20.12 20.

19.75 19.

19.01 19.

19.00 19.

18.84 18.

18.92 19.

Frequency(M
18900/
1880

191
19

19.92 19.

19.84 19.

19.49 19.

19.93 19.

19.91 20.

19.77 19.

19.85 20.

20.08 20.

20.10 20.

19.72 19.

18.97 18.

18.98 19.

18.79 18.

18.88 18.

t No.: R2202A0

      Page 
anghai) Co., Ltd

.94 20.80 

.59 20.50 

.00 20.99 

.04 20.81 

.93 20.69 

.04 20.79 

.13 20.87 

.16 20.89 

.80 20.52 

.01 19.92 

.03 19.76 

.89 19.59 

.00 19.67 

MHz) 
00/ 
00 

18700/
1860 

.85 20.87 

.92 20.79 

.56 20.48 

.96 20.96 

.01 20.79 

.89 20.66 

.00 20.76 

.08 20.94 

.12 20.85 

.78 20.50 

.98 19.89 

.00 19.73 

.85 19.56 

.97 19.65 

0171-R2 

23 of 68     
d.   

20.58 20

20.20 20

20.68 20

20.65 20

20.52 20

20.60 20

20.82 20

20.82 20

20.45 20

19.71 19

19.70 19

19.54 19

19.62 19

/ 18900/
1880

19
1

20.62 20

20.54 20

20.19 20

20.63 20

20.61 20

20.47 20

20.55 20

20.78 20

20.80 20

20.42 20

19.67 19

19.68 19

19.49 19

19.58 19

            

0.64

0.29

0.70

0.74

0.63

0.74

0.83

0.86

0.50

9.71

9.73

9.59

9.70

9100/
900
0.55

0.62

0.26

0.66

0.71

0.59

0.70

0.78

0.82

0.48

9.68

9.70

9.55

9.67

 



 
     

TA Techno
This report s

6.2. Occ

Mo

GSM
(GM

GPRS
(GM

EGPR
(8P

WC
Ba
(RM

 

RB 

1 

   RF Test Re

ology (Shang
shall not be rep

cupied Ban

ode 

M 1900 
MSK)  

S 1900 
MSK) 

RS 1900 
PSK) 

DMA  
nd II  
MC) 

Modulation

QPSK 

eport        

ghai) Co., Ltd
produced excep

ndwidth 

Chann

512 

661 

810 

512 

661 

810 

512 

661 

810 

9262

9400

9538

n 
Bandwid

(MHz)

1.4 

3 

5 

10 

15 

20 

            

.           
pt in full, withou

nel Fre

2 

0 

8 

dth 
) 

Chann

1860
1890
1919
1861
1890
1918
1862
1890
1917
1865
1890
1915
1867
1890
1912
1870
1890

            

 TA-MB-05-0
ut the written ap

equency (M

1850.2

1880.0

1909.8

1850.2

1880.0

1909.8

1850.2

1880.0

1909.8

1852.4

1880 

1907.6

LTE Band 2

nel
Frequ

(MH
07 185
00 188
93 190
15 185
00 18
85 190
25 185
00 18
75 190
50 18
00 18
50 19
75 185
00 18
25 190
00 18
00 18

            

002R       
pproval of TA T

MHz)
99

Band

2 
uency
Hz) Ba
50.7 
80.0 
09.3 
51.5 
80 

08.5 
52.5 
80 

07.5 
55 
80 
05 

57.5 
80 

02.5 
60 
80 

      Report

            
Technology (Sha

9% Power  
width (MHz

0.240  

0.244  

0.247  

0.245  

0.247  

0.249  

0.246  

0.245  

0.246  

4.156  

4.166  

4.134  

99% Power 
andwidth(MH

0.263 
0.269 
0.274 
0.336 
0.334 
0.335 
0.464 
0.474 
0.485 
0.735 
0.687 
0.678 
1.067 
1.016 
1.071 
1.353 
1.329 

t No.: R2202A0

      Page 
anghai) Co., Ltd

z) 
-26

Bandwi

0.3

0.3

0.3

0.3

0.3

0.3

0.3

0.3

0.3

4.7

4.7

4.6

Hz) 
-

Band

0171-R2 

24 of 68     
d.   

6dBc 
dth(MHz)

308  

307  

309  

314  

308  

305  

310  

307  

317  

714  

700  

681  

-26dBc 
width(MHz)
0.388 
0.400 
0.420 
0.485 
0.492 
0.470 
0.645 
0.693 
0.674 
1.046 
0.943 
0.971 
1.405 
1.445 
1.459 
1.935 
1.760 

             



 
     

TA Techno
This report s

100% 

   RF Test Re

ology (Shang
shall not be rep

16QAM 

QPSK 

16QAM 

eport        

ghai) Co., Ltd
produced excep

1.4 

3 

5 

10 

15 

20 

1.4 

3 

5 

10 

15 

20 

1.4 

            

.           
pt in full, withou

1910
1860
1890
1919
1861
1890
1918
1862
1890
1917
1865
1890
1915
1867
1890
1912
1870
1890
1910
1860
1890
1919
1861
1890
1918
1862
1890
1917
1865
1890
1915
1867
1890
1912
1870
1890
1910
1860
1890
1919

            

 TA-MB-05-0
ut the written ap

00 19
07 185
00 188
93 190
15 185
00 18
85 190
25 185
00 18
75 190
50 18
00 18
50 19
75 185
00 18
25 190
00 18
00 18
00 19
07 185
00 188
93 190
15 185
00 18
85 190
25 185
00 18
75 190
50 18
00 18
50 19
75 185
00 18
25 190
00 18
00 18
00 19
07 185
00 188
93 190

            

002R       
pproval of TA T

00 
50.7 
80.0 
09.3 
51.5 
80 

08.5 
52.5 
80 

07.5 
55 
80 
05 

57.5 
80 

02.5 
60 
80 
00 

50.7 
80.0 
09.3 
51.5 
80 

08.5 
52.5 
80 

07.5 
55 
80 
05 

57.5 
80 

02.5 
60 
80 
00 

50.7 
80.0 
09.3 

      Report

            
Technology (Sha

1.401 
0.265 
0.268 
0.271 
0.336 
0.343 
0.318 
0.483 
0.492 
0.471 
0.661 
0.693 
0.735 
1.067 
1.099 
1.085 
1.466 
1.360 
1.410 
1.106 
1.094 
1.100 
2.706 
2.697 
2.707 
4.519 
4.517 
4.506 
8.978 
8.986 
8.972 
13.478 
13.453 
13.442 
17.925 
17.949 
17.963 
1.098 
1.102 
1.097 

t No.: R2202A0

      Page 
anghai) Co., Ltd

1
1
1
1
1
1

0171-R2 

25 of 68     
d.   

1.863 
0.404 
0.404 
0.402 
0.477 
0.462 
0.453 
0.667 
0.689 
0.676 
0.954 
0.954 
1.027 
1.528 
1.520 
1.555 
2.037 
1.887 
1.870 
1.291 
1.313 
1.327 
2.960 
2.978 
2.979 
4.966 
4.997 
4.964 
9.801 
9.807 
9.821 

14.727 
14.629 
14.597 
19.364 
19.580 
19.379 
1.318 
1.300 
1.300 

             



 
     

TA Techno
This report s

 

 

   RF Test Re

ology (Shang
shall not be rep

eport        

ghai) Co., Ltd
produced excep

3 

5 

10 

15 

20 

 

            

.           
pt in full, withou

1861
1890
1918
1862
1890
1917
1865
1890
1915
1867
1890
1912
1870
1890
1910

            

 TA-MB-05-0
ut the written ap

15 185
00 18
85 190
25 185
00 18
75 190
50 18
00 18
50 19
75 185
00 18
25 190
00 18
00 18
00 19

            

002R       
pproval of TA T

51.5 
80 

08.5 
52.5 
80 

07.5 
55 
80 
05 

57.5 
80 

02.5 
60 
80 
00 

      Report

            
Technology (Sha

2.697 
2.703 
2.696 
4.506 
4.527 
4.521 
8.995 
8.978 
8.998 
13.447 
13.454 
13.459 
17.927 
17.985 
17.942 

t No.: R2202A0

      Page 
anghai) Co., Ltd

1
1
1
1
1
1

0171-R2 

26 of 68     
d.   

3.007 
2.997 
2.989 
4.969 
4.966 
4.926 
9.816 
9.863 
9.845 

14.686 
14.546 
14.672 
19.442 
19.377 
19.369 

             



 
     

TA Techno
This report s

 
 

   RF Test Re

ology (Shang
shall not be rep

GSM190

GSM 1900

GSM 190

eport        

ghai) Co., Ltd
produced excep

00 GSM CH

0 GSM CH-M

00 GSM CH

 

            

.           
pt in full, withou

-Low 

Middle 

-High 

            

 TA-MB-05-0
ut the written ap

            

002R       
pproval of TA T

GSM

GSM 

GSM

      Report

            
Technology (Sha

M1900 GPR

1900 GPRS

M 1900 GPR

t No.: R2202A0

      Page 
anghai) Co., Ltd

RS CH-Low 

S CH-Middle

RS CH-High 

0171-R2 

27 of 68     
d.   

e 

             



 
     

TA Techno
This report s

 
 

   RF Test Re

ology (Shang
shall not be rep

GSM1900

GSM 1900 

GSM 1900

eport        

ghai) Co., Ltd
produced excep

0 EGPRS CH

EGPRS CH

0 EGPRS CH

 

            

.           
pt in full, withou

H-Low 

H-Middle 

H-High 

            

 TA-MB-05-0
ut the written ap

            

002R       
pproval of TA T

WCDM

WCDMA

WCDM

      Report

            
Technology (Sha

MA Band II R

A Band II RM

MA Band II R

t No.: R2202A0

      Page 
anghai) Co., Ltd

RMC CH-LOW

MC CH-Midd

RMC CH-Hig

0171-R2 

28 of 68     
d.   

W 

dle 

gh 

             



 
     

TA Techno
This report s

1RB 
LT

LTE

LT

 
 

   RF Test Re

ology (Shang
shall not be rep

TE Band 2 1

E Band 2 1.4

E Band 2 1.

eport        

ghai) Co., Ltd
produced excep

.4MHz QPS

4MHz QPSK

4MHz QPS

 

            

.           
pt in full, withou

SK CH-Low

K CH-Middle

K CH-High

            

 TA-MB-05-0
ut the written ap

 

            

002R       
pproval of TA T

LTE Ban

LTE Band

LTE Ban

      Report

            
Technology (Sha

nd 2 3MHz Q

d 2 3MHz Q

nd 2 3MHz Q

t No.: R2202A0

      Page 
anghai) Co., Ltd

QPSK CH-L

PSK CH-Mid

QPSK CH-H

0171-R2 

29 of 68     
d.   

ow 

ddle 

igh 

             



 
     

TA Techno
This report s

LT

LTE

LT

 
 

   RF Test Re

ology (Shang
shall not be rep

TE Band 2 5

E Band 2 5M

TE Band 2 5

eport        

ghai) Co., Ltd
produced excep

5MHz QPSK

MHz QPSK 

5MHz QPSK

 

            

.           
pt in full, withou

K CH-Low 

CH-Middle

K CH-High

            

 TA-MB-05-0
ut the written ap

            

002R       
pproval of TA T

LTE Ban

LTE Band 

LTE Band

      Report

            
Technology (Sha

d 2 10MHz 

2 10MHz Q

d 2 10MHz Q

t No.: R2202A0

      Page 
anghai) Co., Ltd

QPSK CH-L

QPSK CH-M

QPSK CH-H

0171-R2 

30 of 68     
d.   

Low 

iddle 

High 

             



 
     

TA Techno
This report s

LT

LTE

LT

 
 

   RF Test Re

ology (Shang
shall not be rep

TE Band 2 1

E Band 2 15

TE Band 2 15

eport        

ghai) Co., Ltd
produced excep

5MHz QPSK

MHz QPSK

5MHz QPSK

 

            

.           
pt in full, withou

K CH-Low

K CH-Middle

K CH-High

            

 TA-MB-05-0
ut the written ap

            

002R       
pproval of TA T

LTE Ban

LTE Band 

LTE Band

      Report

            
Technology (Sha

d 2 20MHz 

2 20MHz Q

d 2 20MHz Q

t No.: R2202A0

      Page 
anghai) Co., Ltd

QPSK CH-L

QPSK CH-M

QPSK CH-H

0171-R2 

31 of 68     
d.   

Low 

iddle 

High 

             



 
     

TA Techno
This report s

LTE

LTE 

LTE

 

   RF Test Re

ology (Shang
shall not be rep

E Band 2 1.4

Band 2 1.4M

E Band 2 1.4

eport        

ghai) Co., Ltd
produced excep

4MHz 16QA

MHz 16QAM

4MHz 16QA

 

            

.           
pt in full, withou

AM CH-Low

M CH-Middle

AM CH-High

            

 TA-MB-05-0
ut the written ap

e 

            

002R       
pproval of TA T

LTE Band

LTE Band 

LTE Band

      Report

            
Technology (Sha

d 2 3MHz 16

2 3MHz 16

d 2 3MHz 16

t No.: R2202A0

      Page 
anghai) Co., Ltd

6QAM CH-L

QAM CH-M

6QAM CH-H

0171-R2 

32 of 68     
d.   

Low 

iddle 

High 

             



 
     

TA Techno
This report s

LT

LTE

LT

 
 

   RF Test Re

ology (Shang
shall not be rep

TE Band 2 5

E Band 2 5M

TE Band 2 5M

eport        

ghai) Co., Ltd
produced excep

MHz 16QAM

MHz 16QAM

MHz 16QAM

 

            

.           
pt in full, withou

M CH-Low

 CH-Middle

M CH-High

            

 TA-MB-05-0
ut the written ap

            

002R       
pproval of TA T

LTE Band

LTE Band 2

LTE Band

      Report

            
Technology (Sha

d 2 10MHz 1

2 10MHz 16

d 2 10MHz 1

t No.: R2202A0

      Page 
anghai) Co., Ltd

16QAM CH-

6QAM CH-M

6QAM CH-H

0171-R2 

33 of 68     
d.   

Low 

Middle 

High 

             



 
     

TA Techno
This report s

LTE

LTE

LTE

 
 
 

   RF Test Re

ology (Shang
shall not be rep

E Band 2 15

 Band 2 15M

E Band 2 15

eport        

ghai) Co., Ltd
produced excep

5MHz 16QA

MHz 16QAM

5MHz 16QA

 

            

.           
pt in full, withou

AM CH-Low

M CH-Middle

M CH-High

            

 TA-MB-05-0
ut the written ap

e 

            

002R       
pproval of TA T

LTE Band

LTE Band 2

LTE Band

      Report

            
Technology (Sha

d 2 20MHz 1

2 20MHz 16

d 2 20MHz 1

t No.: R2202A0

      Page 
anghai) Co., Ltd

16QAM CH-

6QAM CH-M

6QAM CH-H

0171-R2 

34 of 68     
d.   

Low 

Middle 

High 

             



 
     

TA Techno
This report s

100%RB 
LT

LTE

LT

 
 

   RF Test Re

ology (Shang
shall not be rep

TE Band 2 1

E Band 2 1.4

E Band 2 1.

eport        

ghai) Co., Ltd
produced excep

.4MHz QPS

4MHz QPSK

4MHz QPS

 

            

.           
pt in full, withou

SK CH-Low

K CH-Middle

K CH-High

            

 TA-MB-05-0
ut the written ap

 

            

002R       
pproval of TA T

LTE Ban

LTE Band

LTE Ban

      Report

            
Technology (Sha

nd 2 3MHz Q

d 2 3MHz Q

nd 2 3MHz Q

t No.: R2202A0

      Page 
anghai) Co., Ltd

QPSK CH-L

PSK CH-Mid

QPSK CH-H

0171-R2 

35 of 68     
d.   

ow 

ddle 

igh 

             



 
     

TA Techno
This report s

LT

LTE

LT

 
 

   RF Test Re

ology (Shang
shall not be rep

TE Band 2 5

E Band 2 5M

TE Band 2 5

eport        

ghai) Co., Ltd
produced excep

5MHz QPSK

MHz QPSK 

5MHz QPSK

 

            

.           
pt in full, withou

K CH-Low 

CH-Middle

K CH-High

            

 TA-MB-05-0
ut the written ap

            

002R       
pproval of TA T

LTE Ban

LTE Band

LTE Band

      Report

            
Technology (Sha

d 2 10MHz 

2 10MHz Q

d 2 10MHz Q

t No.: R2202A0

      Page 
anghai) Co., Ltd

QPSK CH-L

QPSK CH-M

QPSK CH-H

0171-R2 

36 of 68     
d.   

Low 

iddle 

High 

             



 
     

TA Techno
This report s

LT

LTE

LT

 
 

   RF Test Re

ology (Shang
shall not be rep

TE Band 2 1

E Band 2 15

TE Band 2 15

eport        

ghai) Co., Ltd
produced excep

5MHz QPSK

MHz QPSK

5MHz QPSK

 

            

.           
pt in full, withou

K CH-Low

K CH-Middle

K CH-High

            

 TA-MB-05-0
ut the written ap

            

002R       
pproval of TA T

LTE Ban

LTE Band 

LTE Band

      Report

            
Technology (Sha

d 2 20MHz 

2 20MHz Q

d 2 20MHz Q

t No.: R2202A0

      Page 
anghai) Co., Ltd

QPSK CH-L

QPSK CH-M

QPSK CH-H

0171-R2 

37 of 68     
d.   

Low 

iddle 

High 

             



 
     

TA Techno
This report s

LTE

LTE 

LTE

 

   RF Test Re

ology (Shang
shall not be rep

E Band 2 1.4

Band 2 1.4M

E Band 2 1.4

eport        

ghai) Co., Ltd
produced excep

4MHz 16QA

MHz 16QAM

4MHz 16QA

 

            

.           
pt in full, withou

AM CH-Low

M CH-Middle

AM CH-High

            

 TA-MB-05-0
ut the written ap

e 

            

002R       
pproval of TA T

LTE Band

LTE Band 

LTE Band

      Report

            
Technology (Sha

d 2 3MHz 16

2 3MHz 16

d 2 3MHz 16

t No.: R2202A0

      Page 
anghai) Co., Ltd

6QAM CH-L

QAM CH-M

6QAM CH-H

0171-R2 

38 of 68     
d.   

Low 

iddle 

High 

             



 
     

TA Techno
This report s

LT

LTE

LT

 
 

   RF Test Re

ology (Shang
shall not be rep

TE Band 2 5

E Band 2 5M

TE Band 2 5M

eport        

ghai) Co., Ltd
produced excep

MHz 16QAM

MHz 16QAM

MHz 16QAM

 

            

.           
pt in full, withou

M CH-Low

 CH-Middle

M CH-High

            

 TA-MB-05-0
ut the written ap

            

002R       
pproval of TA T

LTE Band

LTE Band 2

LTE Band

      Report

            
Technology (Sha

d 2 10MHz 1

2 10MHz 16

d 2 10MHz 1

t No.: R2202A0

      Page 
anghai) Co., Ltd

16QAM CH-

6QAM CH-M

6QAM CH-H

0171-R2 

39 of 68     
d.   

Low 

Middle 

High 

             



 
     

TA Techno
This report s

LTE

LTE

LTE

 
 

   RF Test Re

ology (Shang
shall not be rep

E Band 2 15

 Band 2 15M

E Band 2 15

eport        

ghai) Co., Ltd
produced excep

5MHz 16QA

MHz 16QAM

5MHz 16QA

            

.           
pt in full, withou

AM CH-Low

M CH-Middle

M CH-High

            

 TA-MB-05-0
ut the written ap

e 

            

002R       
pproval of TA T

LTE Band

LTE Band 2

LTE Band

      Report

            
Technology (Sha

d 2 20MHz 1

2 20MHz 16

d 2 20MHz 1

t No.: R2202A0

      Page 
anghai) Co., Ltd

16QAM CH-

6QAM CH-M

6QAM CH-H

0171-R2 

40 of 68     
d.   

Low 

Middle 

High 

             



 
     

TA Techno
This report s

6.3. Ban

 

   RF Test Re

ology (Shang
shall not be rep

nd Edge C

GSM190

GSM1900

GSM1900

eport        

ghai) Co., Ltd
produced excep

ompliance

00 GSM CH-

0 GPRS CH

0 EGPRS CH

 

            

.           
pt in full, withou

e 

-Low 

H-Low 

H-Low 

            

 TA-MB-05-0
ut the written ap

            

002R       
pproval of TA T

GSM

GSM

GSM

      Report

            
Technology (Sha

M 1900 GSM

M 1900 GPR

 1900 EGPR

t No.: R2202A0

      Page 
anghai) Co., Ltd

M CH-High 

RS CH-High 

RS CH-High

0171-R2 

41 of 68     
d.   

h 

             



 
     

TA Techno
This report s

W

 
 

   RF Test Re

ology (Shang
shall not be rep

WCDMA Ba
eport        

ghai) Co., Ltd
produced excep

and II RMC C

 

            

.           
pt in full, withou

CH-Low 
            

 TA-MB-05-0
ut the written ap

            

002R       
pproval of TA T

WCDM
      Report

            
Technology (Sha

MA Band II R
t No.: R2202A0

      Page 
anghai) Co., Ltd

RMC CH-Hig
0171-R2 

42 of 68     
d.   

gh 

             



 
     

TA Techno
This report s

LTE B

LTE Ba

LTE 

 

   RF Test Re

ology (Shang
shall not be rep

Band 2 1.4M

nd 2 1.4MH

Band 2 3MH

eport        

ghai) Co., Ltd
produced excep

MHz QPSK 1

z QPSK 100

Hz QPSK 1R

 

            

.           
pt in full, withou

1RB CH-Low

0%RB CH-L

RB CH-Low

            

 TA-MB-05-0
ut the written ap

w 

Low LT

w 

            

002R       
pproval of TA T

LTE Band 2

TE Band 2 1

LTE Band 

      Report

            
Technology (Sha

2 1.4MHz QP

.4MHz QPS

2 3MHz QP

t No.: R2202A0

      Page 
anghai) Co., Ltd

PSK 1RB C

SK 100%RB 

PSK 1RB CH

0171-R2 

43 of 68     
d.   

H-High 

CH-High 

H-High 

             



 
     

TA Techno
This report s

LTE Ba

LTE 

LTE Ba

 

   RF Test Re

ology (Shang
shall not be rep

and 2 3MHz

Band 2 5MH

and 2 5MHz

eport        

ghai) Co., Ltd
produced excep

z QPSK 100

Hz QPSK 1R

z QPSK 100

 

            

.           
pt in full, withou

%RB CH-Lo

RB CH-Low

%RB CH-Lo

            

 TA-MB-05-0
ut the written ap

ow LT

w 

ow LT

            

002R       
pproval of TA T

LTE Band 2 3

LTE Band 

LTE Band 2 5

      Report

            
Technology (Sha

3MHz QPSK

2 5MHz QP

5MHz QPSK

t No.: R2202A0

      Page 
anghai) Co., Ltd

K 100%RB C

PSK 1RB CH

K 100%RB C

0171-R2 

44 of 68     
d.   

CH-High 

H-High 

CH-High 

             



 
     

TA Techno
This report s

LTE B

LTE Ba

LTE B

 

   RF Test Re

ology (Shang
shall not be rep

Band 2 10M

and 2 10MHz

Band 2 15M

eport        

ghai) Co., Ltd
produced excep

MHz QPSK 1

z QPSK 100

MHz QPSK 1

 

            

.           
pt in full, withou

RB CH-Low

0%RB CH-L

RB CH-Low

            

 TA-MB-05-0
ut the written ap

w 

Low LT

w 

            

002R       
pproval of TA T

LTE Band 2

TE Band 2 1

LTE Band 2

      Report

            
Technology (Sha

2 10MHz QP

0MHz QPS

2 15MHz QP

t No.: R2202A0

      Page 
anghai) Co., Ltd

PSK 1RB CH

K 100%RB 

PSK 1RB CH

0171-R2 

45 of 68     
d.   

H-High 

CH-High 

H-High 

             



 
     

TA Techno
This report s

LTE Ba

LTE B

LTE Ba

 

   RF Test Re

ology (Shang
shall not be rep

and 2 15MHz

Band 2 20M

and 2 20MHz

eport        

ghai) Co., Ltd
produced excep

z QPSK 100

MHz QPSK 1

z QPSK 100

 

            

.           
pt in full, withou

0%RB CH-L

RB CH-Low

0%RB CH-L

            

 TA-MB-05-0
ut the written ap

Low LT

w 

Low LT

            

002R       
pproval of TA T

TE Band 2 1

LTE Band 2

TE Band 2 2

      Report

            
Technology (Sha

5MHz QPS

2 20MHz QP

20MHz QPS

t No.: R2202A0

      Page 
anghai) Co., Ltd

K 100%RB 

PSK 1RB CH

K 100%RB 

0171-R2 

46 of 68     
d.   

CH-High 

H-High 

CH-High 

             



 
     

TA Techno
This report s

LTE B

LTE Ban

LTE B

 

   RF Test Re

ology (Shang
shall not be rep

Band 2 1.4M

nd 2 1.4MHz

Band 2 3MH

eport        

ghai) Co., Ltd
produced excep

Hz 16QAM 

z 16QAM 10

Hz 16QAM 1

 

            

.           
pt in full, withou

1RB CH-Lo

00%RB CH-L

1RB CH-Low

            

 TA-MB-05-0
ut the written ap

ow L

Low LTE

w 

            

002R       
pproval of TA T

LTE Band 2

E Band 2 1.4

LTE Band 2

      Report

            
Technology (Sha

1.4MHz 16Q

4MHz 16QA

2 3MHz 16Q

t No.: R2202A0

      Page 
anghai) Co., Ltd

QAM 1RB C

AM 100%RB

QAM 1RB CH

0171-R2 

47 of 68     
d.   

CH-High 

B CH-High

H-High 

             



 
     

TA Techno
This report s

LTE Ba

LTE B

LTE Ba

 

   RF Test Re

ology (Shang
shall not be rep

and 2 3MHz 

Band 2 5MH

and 2 5MHz 

eport        

ghai) Co., Ltd
produced excep

16QAM 100

Hz 16QAM 1

16QAM 100

 

            

.           
pt in full, withou

0%RB CH-L

1RB CH-Low

0%RB CH-L

            

 TA-MB-05-0
ut the written ap

Low LT

w 

Low LT

            

002R       
pproval of TA T

TE Band 2 3

LTE Band 2

TE Band 2 5

      Report

            
Technology (Sha

3MHz 16QAM

2 5MHz 16Q

5MHz 16QAM

t No.: R2202A0

      Page 
anghai) Co., Ltd

M 100%RB 

QAM 1RB CH

M 100%RB 

0171-R2 

48 of 68     
d.   

CH-High 

H-High 

CH-High 

             



 
     

TA Techno
This report s

LTE B

LTE Ban

LTE B

 

   RF Test Re

ology (Shang
shall not be rep

Band 2 10MH

nd 2 10MHz

Band 2 15MH

eport        

ghai) Co., Ltd
produced excep

Hz 16QAM 

z 16QAM 10

Hz 16QAM 

 

            

.           
pt in full, withou

1RB CH-Low

0%RB CH-L

1RB CH-Low

            

 TA-MB-05-0
ut the written ap

w L

Low LT

w L

            

002R       
pproval of TA T

LTE Band 2

E Band 2 10

LTE Band 2

      Report

            
Technology (Sha

10MHz 16Q

0MHz 16QA

15MHz 16Q

t No.: R2202A0

      Page 
anghai) Co., Ltd

QAM 1RB C

AM 100%RB

QAM 1RB C

0171-R2 

49 of 68     
d.   

CH-High 

B CH-High 

CH-High 

             



 
     

TA Techno
This report s

LTE Ban

LTE B

LTE Ban

 
 

   RF Test Re

ology (Shang
shall not be rep

nd 2 15MHz

Band 2 20MH

nd 2 20MHz

eport        

ghai) Co., Ltd
produced excep

z 16QAM 10

Hz 16QAM 

z 16QAM 10

            

.           
pt in full, withou

0%RB CH-L

1RB CH-Low

0%RB CH-L

            

 TA-MB-05-0
ut the written ap

Low LT

w L

Low LT

 

            

002R       
pproval of TA T

E Band 2 15

LTE Band 2

E Band 2 20

      Report

            
Technology (Sha

5MHz 16QA

20MHz 16Q

0MHz 16QA

t No.: R2202A0

      Page 
anghai) Co., Ltd

AM 100%RB

QAM 1RB C

AM 100%RB

0171-R2 

50 of 68     
d.   

B CH-High 

CH-High 

B CH-High 

             



G
(

GP
(

EG

W

Mo

 
     

TA Techno
This report s

6.4. Pea

Mode 

GSM 1900 
(GMSK)  

PRS 1900 
(GMSK) 

GPRS 1900 
(8PSK) 

WCDMA  
Band II  
(RMC) 

 

odulation 

QPSK 

16QAM 

   RF Test Re

ology (Shang
shall not be rep

k-to-Avera

Channe

512 

661 

810 

512 

661 

810 

512 

661 

810 

9262 

9400 

9538 

Bandwidt
(MHz) 

1.4 

3 

5 

10 

15 

20 

1.4 

eport        

ghai) Co., Ltd
produced excep

age Powe

el 
Freque

(MHz

1850

188

1909

1850

188

1909

1850

188

1909

1852

188

1907

h 
Channe

18607
18900
19193
18615
18900
19185
18625
18900
19175
18650
18900
19150
18675
18900
19125
18700
18900
19100
18607

            

.           
pt in full, withou

er Ratio (P

ency 
z) 

Peak

0.2 29

0 28

9.8 28

0.2 29

0 29

9.8 29

0.2 27

0 27

9.8 27

2.4 24

0 24

7.6 23

el 
Frequ

(MH
7 1850
0 1880
3 1909
5 185
0 188
5 1908
5 1852
0 188
5 1907
0 185
0 188
0 190
5 1857
0 188
5 1902
0 186
0 188
0 190
7 1850

            

 TA-MB-05-0
ut the written ap

APR) 

k(dBm) Av

9.10  

8.98  

8.95  

9.22  

9.12  

9.17  

7.51  

7.31  

7.31  

4.33  

4.41  

3.58  

LTE Band 2
ency 

Hz) 
Pe
(dB

0.7 26
0.0 26
9.3 25
1.5 26
80 26
8.5 25
2.5 26
80 26
7.5 26
55 26
80 26
05 26
7.5 26
80 26
2.5 26
60 26
80 26
00 26
0.7 25

            

002R       
pproval of TA T

vg(dBm)

26.24  

26.10  

26.07  

26.36  

26.25  

26.29  

20.95  

21.01  

21.26  

21.47  

21.47  

20.50  

2 
eak
Bm)

Avg
(dBm

6.01 21.59
6.55 21.69
5.62 21.69
6.15 21.73
6.59 21.74
5.94 21.85
6.18 21.64
6.66 21.83
6.17 21.85
6.33 21.66
6.60 21.74
6.54 21.91
6.72 21.55
6.95 21.69
6.91 21.87
6.61 21.47
6.84 21.64
6.82 21.78
5.90 20.68

      Report

            
Technology (Sha

PAPR(dB) 

2.86  

2.88  

2.88  

2.86  

2.87  

2.88  

6.56  

6.30  

6.05  

2.86  

2.94  

3.08  

 
m)

PAPR 
(dB) 

9 4.42 
9 4.86 
9 3.93 
3 4.42 
4 4.85 
5 4.09 
4 4.54 
3 4.83 
5 4.32 
6 4.67 
4 4.86 
1 4.63 
5 5.17 
9 5.26 
7 5.04 
7 5.14 
4 5.20 
8 5.04 
8 5.22 

t No.: R2202A0

      Page 
anghai) Co., Ltd

Limit(dB

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

Limit 
(dB) 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 

0171-R2 

51 of 68     
d.   

B) Conclu

PAS

PAS

PAS

PAS

PAS

PAS

PAS

PAS

PAS

PAS

PAS

PAS

Conclus

PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS

            

usion

SS 

SS 

SS 

SS 

SS 

SS 

SS 

SS 

SS 

SS 

SS 

SS 

ion 

S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 

 



 
     

TA Techno
This report s

 
 

   RF Test Re

ology (Shang
shall not be rep

3 

5 

10 

15 

20 

eport        

ghai) Co., Ltd
produced excep

18900
19193
18615
18900
19185
18625
18900
19175
18650
18900
19150
18675
18900
19125
18700
18900
19100

 

            

.           
pt in full, withou

0 1880
3 1909
5 185
0 188
5 1908
5 1852
0 188
5 1907
0 185
0 188
0 190
5 1857
0 188
5 1902
0 186
0 188
0 190

            

 TA-MB-05-0
ut the written ap

0.0 26
9.3 25
1.5 26
80 26
8.5 25
2.5 26
80 26
7.5 26
55 26
80 26
05 26
7.5 26
80 26
2.5 26
60 26
80 26
00 26

            

002R       
pproval of TA T

6.54 20.76
5.53 20.62
6.06 20.77
6.51 20.79
5.87 20.84
6.00 20.62
6.44 20.80
6.08 20.87
6.18 20.66
6.46 20.72
6.37 20.87
6.40 20.56
6.59 20.69
6.53 20.81
6.44 20.52
6.65 20.70
6.55 20.77

      Report

            
Technology (Sha

6 5.78 
2 4.91 
7 5.29 
9 5.72 
4 5.03 
2 5.38 
0 5.64 
7 5.21 
6 5.52 
2 5.74 
7 5.50 
6 5.84 
9 5.90 
1 5.72 
2 5.92 
0 5.95 
7 5.78 

t No.: R2202A0

      Page 
anghai) Co., Ltd

≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 
≤13 

0171-R2 

52 of 68     
d.   

PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS

            

S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 
S 

 



 
     

TA Techno
This report s

6.5. Freq

T
No
Ext
Ext
Ext
Ext
Ex

 

T
No
Ext
Ext
Ext
Ext
Ex

 
 
 
 
 
 
 
 
 
 
 

   RF Test Re

ology (Shang
shall not be rep

quency St

Cond

Temperature
ormal（25℃
treme（35℃
treme（30℃
treme（20℃
treme（10℃
xtreme（0℃

25℃ 

Cond

Temperature
ormal（25℃
treme（35℃
treme（30℃
treme（20℃
treme（10℃
xtreme（0℃

25℃ 

eport        

ghai) Co., Ltd
produced excep

tability  

ition 

e Voltag
℃） 

Norm

℃）

℃）

℃）

℃）

℃） 
LV 
HV

ition 

e Voltag
℃） 

Norm

℃）

℃）

℃）

℃）

℃） 
LV 
HV

            

.           
pt in full, withou

G

Freq.Er
(Hz)

ge GMS

mal 

10.60
14.90
1.23

17.43
4.51
5.82

12.42
V 4.27

WCD

Freq.Er
(Hz)

ge QPS

mal 

6.60
4.14
2.92
8.69
4.18

13.52
14.94

V 13.86

            

 TA-MB-05-0
ut the written ap

GSM1900 

rror
) 

Freq.E
(Hz

K 8PS
0  13.3
0  3.3
3  17.8
3  16.6
  15.2

2  15.9
2  13.3
7  17.4

DMA Band I

rror
) 

Freq.E
(Hz

K BPS
0  17.2
4  7.0
2  14.3
9  9.4
8  1.9
2  14.0
4  3.1
6  6.1

            

002R       
pproval of TA T

Error
z) 

Frequ
Sta
（pp

SK GM
31  0.00
37  0.00
84  0.00
67  0.00
20  0.00
92  0.00
38  0.00
45  0.00

II 

Error
z) 

Frequ
Sta
（pp

SK QP
22  0.00
01  0.00
37  0.00
43  0.00
98  0.00
06  0.00
9  0.00
5  0.00

      Report

            
Technology (Sha

uency
bility
pm） 

Fre
St
（p

MSK 8
0564 0.0
0793 0.0
0065 0.0
0927 0.0
0240 0.0
0309 0.0
0660 0.0
0227 0.0

uency
bility
pm） 

Fre
St
（p

PSK B
0351 0.0
0220 0.0
0156 0.0
0462 0.0
0222 0.0
0719 0.0
0795 0.0
0737 0.0

t No.: R2202A0

      Page 
anghai) Co., Ltd

quency 
tability
ppm） 

Ve

8PSK 
00708  P
00179  P
00949  P
00887  P
00808  P
00847  P
00712  P
00928  P

quency 
tability
ppm） 

Ve

BPSK 
00916  P
00373  P
00764  P
00502  P
00105  P
00748  P
00170  P
00327  P

0171-R2 

53 of 68     
d.   

erdict

ASS
ASS
ASS
ASS
ASS
ASS
ASS
ASS

erdict

ASS
ASS
ASS
ASS
ASS
ASS
ASS
ASS

             



 
     

TA Techno
This report s

B
T

No
Ext
Ext
Ext
Ext
Ex

B
T

No
Ext
Ext
Ext
Ext
Ex

B
T

No
Ext
Ext
Ext
Ext
Ex

B
T

No
Ext

   RF Test Re

ology (Shang
shall not be rep

Cond

BANDWIDTH
Temperature
ormal（25℃
treme（35℃
treme（30℃
treme（20℃
treme（10℃
xtreme（0℃

25℃ 

Cond

BANDWIDTH
Temperature
ormal（25℃
treme（35℃
treme（30℃
treme（20℃
treme（10℃
xtreme（0℃

25℃ 

Cond

BANDWIDTH
Temperature
ormal（25℃
treme（35℃
treme（30℃
treme（20℃
treme（10℃
xtreme（0℃

25℃ 

Cond

BANDWIDTH
Temperature
ormal（25℃
treme（35℃

eport        

ghai) Co., Ltd
produced excep

ition 

H 1.4MH
e Voltag

℃） 

Norm

℃）

℃）

℃）

℃）

） 
LV 
HV

ition 

H 3MH
e Voltag

℃） 

Norm

℃）

℃）

℃）

℃）

） 
LV 
HV

ition 

H 5MH
e Voltag

℃） 

Norm

℃）

℃）

℃）

℃）

） 
LV 
HV

ition 

H 10MH
e Voltag

℃） 
Norm

℃）

            

.           
pt in full, withou

Freq.E
(Hz)

Hz 
ge 16QA

mal 

14.10
3.98
10.26
9.09
9.34
17.90
5.56

V 8.86

Freq.E
(Hz)

Hz 
ge 16QA

mal 

7.06
5.23
7.84
8.02
15.39
13.16
4.92

V 16.69

Freq.E
(Hz)

Hz 
ge 16QA

mal 

6.63
3.33
15.67
7.88
8.28
1.09
16.30

V 12.22

Freq.E
(Hz)

Hz 
ge 16QA

mal 
5.56
11.17

            

 TA-MB-05-0
ut the written ap

LTE Band 2

rror
) 

Freq.E
(Hz

AM QPS
0 7.7

8 14.3
6 18.0

9 14.1
4 14.8
0 14.9

6 11.9
6 15.7

rror
) 

Freq.E
(Hz

AM QPS
6 7.4
3 3.7
4 3.6
2 8.4
9 1.6
6 6.0

2 8.6
9 7.9

rror
) 

Freq.E
(Hz

AM QPS
3 17.5
3 12.7
7 16.4

8 17.4
8 10.7
9 9.0
0 15.8
2 1.3

rror
) 

Freq.E
(Hz

AM QPS
6 13.8
7 7.2

            

002R       
pproval of TA T

2 

Error
z) 

Freq
Sta
（pp

SK 16Q
72 0.00
34 0.00
00 0.00
14 0.00
88 0.00
90 0.00
90 0.00
78 0.00

Error
z) 

Freq
Sta
（pp

SK 16Q
48 0.00
70 0.00
61 0.00
48 0.00
62 0.00
04 0.00
66 0.00
95 0.00

Error
z) 

Freq
Sta
（pp

SK 16Q
59 0.00
79 0.00
45 0.00
43 0.00
74 0.00

07 0.00
83 0.00

37 0.00

Error
z) 

Freq
Sta
（pp

SK 16Q
85 0.00

28 0.00

      Report

            
Technology (Sha

uency
bility
pm） 

Fre
St
（p

QAM Q
0750 0.0
0211 0.0
0546 0.0
0483 0.0
0497 0.0
0952 0.0
0296 0.0
0471 0.0
uency
bility
pm） 

Fre
St
（p

QAM Q
0376 0.0
0278 0.0
0417 0.0
0426 0.0
0819 0.0
0700 0.0
0262 0.0
0888 0.0
uency
bility
pm） 

Fre
St
（p

QAM Q
0353 0.0
0177 0.0
0833 0.0
0419 0.0
0440 0.0
0058 0.0
0867 0.0
0650 0.0
uency
bility
pm） 

Fre
St
（p

QAM Q
0296 0.0
0594 0.0

t No.: R2202A0

      Page 
anghai) Co., Ltd

quency 
tability
ppm） 

Ve

QPSK 
00411 P
00763 P
00957 P
00752 P
00792 P
00793 P
00633 P
00839 P
quency 
tability
ppm） 

Ve

QPSK 
00398 P
00197 P
00192 P
00451 P
00086 P
00321 P
00460 P
00423 P
quency 
tability
ppm） 

Ve

QPSK 
00936 P
00680 P
00875 P
00927 P
00571 P
00482 P
00842 P
00073 P
quency 
tability
ppm） 

Ve

QPSK 
00736 P
00387 P

0171-R2 

54 of 68     
d.   

erdict

PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS

erdict

PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS

erdict

PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS

erdict

PASS
PASS

             



 
     

TA Techno
This report s

Ext
Ext
Ext
Ex

B
T

No
Ext
Ext
Ext
Ext
Ex

B
T

No
Ext
Ext
Ext
Ext
Ex

   RF Test Re

ology (Shang
shall not be rep

treme（30℃
treme（20℃
treme（10℃
xtreme（0℃

25℃ 

Cond

BANDWIDTH
Temperature
ormal（25℃
treme（35℃
treme（30℃
treme（20℃
treme（10℃
xtreme（0℃

25℃ 

Cond

BANDWIDTH
Temperature
ormal（25℃
treme（35℃
treme（30℃
treme（20℃
treme（10℃
xtreme（0℃

25℃ 

eport        

ghai) Co., Ltd
produced excep

℃）

℃）

℃）

） 
LV 
HV

ition 

H 15MH
e Voltag

℃） 

Norm

℃）

℃）

℃）

℃）

） 
LV 
HV

ition 

H 20MH
e Voltag

℃） 

Norm

℃）

℃）

℃）

℃）

） 
LV 
HV

            

.           
pt in full, withou

13.75
16.63
2.56
4.42
1.41

V 16.38

Freq.E
(Hz)

Hz 
ge 16QA

mal 

13.55
16.4
8.46
11.45
13.6
8.82
9.85

V 17.10

Freq.E
(Hz)

Hz 
ge 16QA

mal 

11.82
15.52
10.44
16.69
7.69
12.65
16.32

V 4.80

            

 TA-MB-05-0
ut the written ap

5 2.7
3 7.8

6 14.0
2 7.2
1 7.8
8 7.4

rror
) 

Freq.E
(Hz

AM QPS
5 4.2
1 5.1

6 16.9
5 9.4
1 6.5

2 6.3
5 13.0
0 17.6

rror
) 

Freq.E
(Hz

AM QPS
2 8.7
2 13.8
4 6.6
9 14.8

9 2.1
5 15.6
2 15.7

0 12.5

            

002R       
pproval of TA T

79 0.00
80 0.00
04 0.00

28 0.00
88 0.00
49 0.00

Error
z) 

Freq
Sta
（pp

SK 16Q
27 0.00
2 0.00
90 0.00

45 0.00
53 0.00
32 0.00
05 0.00
66 0.00

Error
z) 

Freq
Sta
（pp

SK 16Q
79 0.00
86 0.00

62 0.00
85 0.00
3 0.00
69 0.00
73 0.00
52 0.00

      Report

            
Technology (Sha

0731 0.0
0885 0.0
0136 0.0
0235 0.0
0075 0.0
0871 0.0
uency
bility
pm） 

Fre
St
（p

QAM Q
0721 0.0
0873 0.0
0450 0.0
0609 0.0
0724 0.0
0469 0.0
0524 0.0
0910 0.0
uency
bility
pm） 

Fre
St
（p

QAM Q
0629 0.0
0825 0.0
0555 0.0
0888 0.0
0409 0.0
0673 0.0
0868 0.0
0255 0.0

t No.: R2202A0

      Page 
anghai) Co., Ltd

00148 P
00415 P
00747 P
00387 P
00419 P
00398 P
quency 
tability
ppm） 

Ve

QPSK 
00227 P
00272 P
00899 P
00502 P
00347 P
00336 P
00694 P
00940 P
quency 
tability
ppm） 

Ve

QPSK 
00468 P
00737 P
00352 P
00790 P
00113 P
00835 P
00837 P
00666 P

0171-R2 

55 of 68     
d.   

PASS
PASS
PASS
PASS
PASS
PASS

erdict

PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS

erdict

PASS
PASS
PASS
PASS
PASS
PASS
PASS
PASS

             



 
     

TA Techno
This report s

6.6. Sp

Sweep th
the emiss
The signa
 

GS

GSM

GS

 
 

   RF Test Re

ology (Shang
shall not be rep

purious Em

he whole fre
sions more t
al beyond th

SM 1900 CH

M 1900 CH-

SM 1900 CH

eport        

ghai) Co., Ltd
produced excep

missions a

equency ban
than 20 dB b
he limit is ca

H-Low 9kHz

- Middle 9kH

H-High 9kHz

 

            

.           
pt in full, withou

at Antenna

nd through t
below the lim
rrier.  

 ~ 20GHz

Hz ~ 20GHz

z ~ 20GHz

            

 TA-MB-05-0
ut the written ap

a Termina

the range fro
mit are not re

            

002R       
pproval of TA T

als 

om 9kHz to
eported. 

GPRS 19

GPRS 190

GPRS 19

      Report

            
Technology (Sha

 the 10th ha

900 CH-Low

00 CH- Midd

900 CH-High

t No.: R2202A0

      Page 
anghai) Co., Ltd

armonic of t

w 9kHz ~ 20G

dle 9kHz ~ 2

h 9kHz ~ 20

0171-R2 

56 of 68     
d.   

the carrier, 

GHz 

0GHz 

GHz 

             



 
     

TA Techno
This report s

EGP

EGPR

EGP

 
 

   RF Test Re

ology (Shang
shall not be rep

PRS 1900 C

RS 1900 CH

PRS 1900 C

eport        

ghai) Co., Ltd
produced excep

CH-Low 9kH

H- Middle 9k

CH-High 9kH

 

            

.           
pt in full, withou

Hz ~ 20GHz

kHz ~ 20GHz

Hz ~ 20GHz

            

 TA-MB-05-0
ut the written ap

z W

W

            

002R       
pproval of TA T

WCDMA BA

WCDMA BAN

WCDMA BA

      Report

            
Technology (Sha

AND II CH-L

ND II CH- M

AND II CH-H

t No.: R2202A0

      Page 
anghai) Co., Ltd

Low 9kHz ~ 

iddle 9kHz ~

High 9kHz ~ 

0171-R2 

57 of 68     
d.   

20GHz 

~ 20GHz 

20GHz 

             



 
     

TA Techno
This report s

LTE Ba

LTE Ba

LTE Ba

 
 

   RF Test Re

ology (Shang
shall not be rep

and 2 1.4MH

nd 2 1.4MH

and 2 1.4MH

eport        

ghai) Co., Ltd
produced excep

Hz CH-Low 

z CH-Middle

Hz CH-High 

 

            

.           
pt in full, withou

9kHz~20GH

e 9kHz~20G

9kHz~20GH

            

 TA-MB-05-0
ut the written ap

Hz 

GHz L

Hz 

            

002R       
pproval of TA T

LTE Band 2

LTE Band 2 3

LTE Band 2

      Report

            
Technology (Sha

2 3MHz CH-

3MHz CH-M

2 3MHz CH-H

t No.: R2202A0

      Page 
anghai) Co., Ltd

Low 9kHz~2

Middle 9kHz~

High 9kHz~

0171-R2 

58 of 68     
d.   

20GHz 

~20GHz 

20GHz 

             



 
     

TA Techno
This report s

LTE B

LTE Ba

LTE B

 
 

   RF Test Re

ology (Shang
shall not be rep

Band 2 5MH

and 2 5MHz

Band 2 5MH

eport        

ghai) Co., Ltd
produced excep

Hz CH-Low 9

z CH-Middle 

z CH-High 9

 

            

.           
pt in full, withou

9kHz~20GH

9kHz~20GH

9kHz~20GH

            

 TA-MB-05-0
ut the written ap

z L

Hz LT

Hz L

            

002R       
pproval of TA T

LTE Band 2

TE Band 2 1

LTE Band 2

      Report

            
Technology (Sha

10MHz CH-

10MHz CH-M

10MHz CH-

t No.: R2202A0

      Page 
anghai) Co., Ltd

-Low 9kHz~

Middle 9kHz

-High 9kHz~

0171-R2 

59 of 68     
d.   

~20GHz 

z~20GHz 

~20GHz 

             



 
     

TA Techno
This report s

LTE B

LTE Ba

LTE B

 
 

   RF Test Re

ology (Shang
shall not be rep

Band 2 15MH

and 2 15MHz

and 2 15MH

eport        

ghai) Co., Ltd
produced excep

Hz CH-Low 9

z CH-Middle

Hz CH-High 

 

            

.           
pt in full, withou

9kHz~20GH

e 9kHz~20G

9kHz~20GH

            

 TA-MB-05-0
ut the written ap

Hz L

GHz LT

Hz L

            

002R       
pproval of TA T

LTE Band 2

TE Band 2 2

LTE Band 2

      Report

            
Technology (Sha

20MHz CH-

20MHz CH-M

20MHz CH-

t No.: R2202A0

      Page 
anghai) Co., Ltd

-Low 9kHz~

Middle 9kHz

-High 9kHz~

0171-R2 

60 of 68     
d.   

~20GHz 

z~20GHz 

~20GHz 

             



 
     

TA Techno
This report s

6.7. Ra

Sweep th
the emiss

Main Ant
GSM 190

Harmon

2 
3 
4 
5 
6 
7 
8 
9 

10 
Note: 1.T

2. 
   
WCDMA 

Harmon

2 
3 
4 
5 
6 
7 
8 
9 

10 
Note: 1.T

2. 
 
 

   RF Test Re

ology (Shang
shall not be rep

adiates Sp

he whole fre
sions below 

tenna 
00 CH-Middl

nic 
Freque

(MH

3760.
5640.
7520.
9400.

11280
13160
15040
16920
18800

The other S
The worst e

Band II CH-

nic 
Frequ

(MH

3760
5640
7520
9400

1128
1316
1504
1692
1880

The other S
The worst e

eport        

ghai) Co., Ltd
produced excep

purious Em

equency ban
the noise flo

le 

ency 
z) 

SG
(dBm

.00 -60.4

.00 -65.1

.00 -57.0

.00 -52.0
0.00 -48.3
0.00 -53.8
0.00 -51.9
0.00 -50.1
0.00 -- 
purious RF 

emission was

-Middle 

uency 
Hz) 

S
(dB

0.00 -66
0.00 -65
0.00 -57
0.00 -53

80.00 -48
60.00 -52
40.00 -51
20.00 -50
00.00 -
purious RF 

emission was

 

            

.           
pt in full, withou

mission 

nd through t
oor will not b

G 
m) 

Cable 
Loss 
(dB) 

47  2.60 
10  3.30 
00  4.20 
00  4.30 
36  5.90 
89  5.70 
91  5.80 
15  6.10 

--  
Radiated em
s found in th

SG 
Bm) 

Cable
Loss
(dB)

6.15  2.60
5.01  3.30
7.88  4.20
3.85  4.30
8.71  5.90
2.90  5.70
1.75  5.80
0.13  6.10
-- -- 
Radiated em
s found in th

            

 TA-MB-05-0
ut the written ap

the range fro
be recorded 

Gain 
(dBi)

A
Po

12.50 H
12.50 H
12.20 H
11.10 H
11.90 H
14.00 H
13.10 H
14.60 H

-- 
missions lev
he antenna i

e 
s 

Gain
(dBi) P

12.50
12.50
12.20
11.10
11.90
14.00
13.10
14.60

-- 
missions lev
he antenna i

            

002R       
pproval of TA T

om 9kHz to
in the repor

Antenna 
olarization

Horizontal 
Horizontal 
Horizontal 
Horizontal 
Horizontal 
Horizontal 
Horizontal 
Horizontal 

--  
vel is no mor
is Horizonta

Antenna 
Polarization

Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal

--  
vel is no mor
is Horizonta

      Report

            
Technology (Sha

 the 10th ha
rt. 

EIRP
Level 
(dBm)

L
(d

-50.57 -1
-55.90 -1
-49.00 -1
-45.20 -1
-42.36 -1
-45.59 -1
-44.61 -1
-41.65 -1

--  
re than noise
l position. 

n

EIRP
Level 
(dBm) 
-56.25
-55.81
-49.88
-47.05
-42.71
-44.60
-44.45
-41.63

--  
re than noise
l position. 

t No.: R2202A0

      Page 
anghai) Co., Ltd

armonic of t

Limit 
dBm) 

Marg
(dB

3.00  37.5
3.00  42.9
3.00  36.0
3.00  32.2
3.00  29.3
3.00  32.5
3.00  31.6
3.00  28.6
-- --

e floor. 

Limit 
(dBm) 

Ma
(d

-13.00  43
-13.00  42
-13.00  36
-13.00  34
-13.00  29
-13.00  3
-13.00  3
-13.00  28

-- 
e floor. 

0171-R2 

61 of 68     
d.   

the carrier, 

gin 
B) 

Azimu
(deg

57 180
90 45 
00 225
20 90 
36 45 
59 90 
61 135
65 270
  --

argin 
dB) 

Azim
(de

3.25 9
2.81 0
6.88 22
4.05 9
9.71 4
1.60 27
1.45 31
8.63 18
--  -

            

uth 
g) 

  
 

5  
 
 
 

5  
  

muth 
eg) 

90  
0  
25  
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45  
70  
15  
80  
-- 
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LTE Band

Harmon

2 
3 
4 
5 
6 
7 
8 
9 

10 
Note: 1.T

2. 
 
TE Band 

Harmon

2 
3 
4 
5 
6 
7 
8 
9 

10 
Note: 1.T

2. 
 
 
 

   RF Test Re

ology (Shang
shall not be rep

d 2 1.4MHz 

nic 
Frequ

(MH

3759
5638
7520
9400

1128
1316
1504
1692
1880

The other S
The worst e

2 5MHz CH

nic 
Frequ

(MH

3755
5633
7520
9400

1128
1316
1504
1692
1880

The other S
The worst e

eport        

ghai) Co., Ltd
produced excep

CH-Middle 

uency 
Hz) 

S
(dB

9.00 -63
8.88 -65
0.00 -58
0.00 -53

80.00 -49
60.00 -53
40.00 -52
20.00 -50
00.00 -
purious RF 

emission was

H-Middle 

uency 
Hz) 

S
(dB

5.50 -62
3.63 -65
0.00 -57
0.00 -54

80.00 -50
60.00 -53
40.00 -52
20.00 -49
00.00 -
purious RF 

emission was

 

            

.           
pt in full, withou

SG 
Bm) 

Cable
Loss
(dB)

3.69  2.60
5.61  3.30
8.55  4.20
3.75  4.30
9.60  5.90
3.27  5.70
2.01  5.80
0.52  6.10
-- -- 
Radiated em
s found in th

SG 
Bm) 

Cable
Loss
(dB)

2.76  2.60
5.14  3.30
7.90  4.20
4.06  4.30
0.14  5.90
3.37  5.70
2.22  5.80
9.52  6.10
-- -- 
Radiated em
s found in th

            

 TA-MB-05-0
ut the written ap

e 
s 

Gain 
(dBi) P

12.50
12.50
12.20
11.10
11.90
14.00
13.10
14.60

-- 
missions lev
he antenna i

e 
s 

Gain 
(dBi) P

12.50
12.50
12.20
11.10
11.90
14.00
13.10
14.60

-- 
missions lev
he antenna i
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pproval of TA T

Antenna 
Polarization

Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal

--  
vel is no mor
is Horizonta

Antenna 
Polarization

Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal

--  
vel is no mor
is Horizonta

      Report

            
Technology (Sha

n

EIRP
Level 
(dBm) 
-53.79  
-56.41  
-50.55  
-46.95  
-43.60  
-44.97  
-44.71  
-42.02  

--  
re than noise
l position. 

n

EIRP
Level 
(dBm) 
-52.86  
-55.94  
-49.90  
-47.26  
-44.14  
-45.07  
-44.92  
-41.02  

--  
re than noise
l position. 

t No.: R2202A0

      Page 
anghai) Co., Ltd

Limit 
(dBm) 

Ma
(d

-13.00  40
-13.00  43
-13.00  37
-13.00  33
-13.00  30
-13.00  3
-13.00  3
-13.00  29

-- 
e floor. 

Limit 
(dBm) 

Ma
(d

-13.00  39
-13.00  42
-13.00  36
-13.00  34
-13.00  3
-13.00  32
-13.00  3
-13.00  28

-- 
e floor. 

0171-R2 

62 of 68     
d.   

argin 
dB) 

Azim
(de

0.79 9
3.41 4
7.55 22
3.95 9
0.60 0
1.97 4
1.71 31
9.02 18
--  -

argin 
dB) 

Azim
(de

9.86 27
2.94 4
6.90 27
4.26 22
1.14 4
2.07 9
1.92 31
8.02 18
--  -

            

muth 
eg) 

90  
45  
25  

90  
0  

45  
15  
80  
-- 

muth 
eg) 

70  
45  
70  
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45  
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15  
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LTE Band

Harmon

2 
3 
4 
5 
6 
7 
8 
9 

10 
Note: 1.T

2. 
 
Second A
GSM 190

Harmon

2 
3 
4 
5 
6 
7 
8 
9 

10 
Note: 1.T

2. 
   
 

   RF Test Re

ology (Shang
shall not be rep

d 2 20MHz C

nic 
Frequ

(MH

3742
5613
7484
9400

1128
1316
1504
1692
1880

The other S
The worst e

Antenna 
00 CH-Middl

nic 
Freque

(MH

3760.
5640.
7520.
9400.

11280
13160
15040
16920
18800

The other S
The worst e

eport        

ghai) Co., Ltd
produced excep

CH-Middle 

uency 
Hz) 

S
(dB

2.13 -63
3.38 -64
4.63 -57
0.00 -52

80.00 -49
60.00 -52
40.00 -52
20.00 -50
00.00 -
purious RF 

emission was

le 

ency 
z) 

SG
(dBm

.00 -65.3

.00 -66.5

.00 -57.8

.00 -54.0
0.00 -50.0
0.00 -53.6
0.00 -52.3
0.00 -51.6
0.00 -- 
purious RF 

emission was

 

            

.           
pt in full, withou

SG 
Bm) 

Cable
Loss
(dB)

3.32  2.60
4.92  3.30
7.71  4.20
2.58  4.30
9.47  5.90
2.79  5.70
2.19  5.80
0.30  6.10
-- -- 
Radiated em
s found in th

G 
m) 

Cable 
Loss 
(dB) 

32  2.60 
55  3.30 
85  4.20 
07  4.30 
02  5.90 
67  5.70 
34  5.80 
66  6.10 

--  
Radiated em
s found in th

            

 TA-MB-05-0
ut the written ap

e 
s 

Gain 
(dBi) P

12.50
12.50
12.20
11.10
11.90
14.00
13.10
14.60

-- 
missions lev
he antenna i

Gain 
(dBi)

A
Po

12.50 H
12.50 H
12.20 H
11.10 H
11.90 H
14.00 H
13.10 H
14.60 H

-- 
missions lev
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Horizontal
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Horizontal
Horizontal
Horizontal

--  
vel is no mor
is Horizonta
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Horizontal 
Horizontal 
Horizontal 
Horizontal 
Horizontal 
Horizontal 
Horizontal 

--  
vel is no mor
is Horizonta

      Report

            
Technology (Sha

n

EIRP
Level 
(dBm) 
-53.42  
-55.72  
-49.71  
-45.78  
-43.47  
-44.49  
-44.89  
-41.80  

--  
re than noise
l position. 

EIRP
Level 
(dBm)

L
(d

-55.42 -1
-57.35 -1
-49.85 -1
-47.27 -1
-44.02 -1
-45.37 -1
-45.04 -1
-43.16 -1

--  
re than noise
l position. 

t No.: R2202A0

      Page 
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Limit 
(dBm) 

Ma
(d

-13.00  40
-13.00  42
-13.00  36
-13.00  32
-13.00  30
-13.00  3
-13.00  3
-13.00  28

-- 
e floor. 

Limit 
dBm) 

Marg
(dB

3.00  42.4
3.00  44.3
3.00  36.8
3.00  34.2
3.00  31.0
3.00  32.3
3.00  32.0
3.00  30.1
-- --

e floor. 

0171-R2 

63 of 68     
d.   

argin 
dB) 

Azim
(de

0.42 0
2.72 9
6.71 4
2.78 22
0.47 9
1.49 4
1.89 9
8.80 27
--  -

gin 
B) 

Azimu
(deg

42 0 
35 225
85 135
27 45 
02 315
37 225
04 180
16 135
  --

            

muth 
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90  
45  
25  

90  
45  
90  
70  
-- 

uth 
g) 

5  
5  
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WCDMA 

Harmon

2 
3 
4 
5 
6 
7 
8 
9 

10 
Note: 1.T

2. 
 
LTE Band

Harmon

2 
3 
4 
5 
6 
7 
8 
9 

10 
Note: 1.T

2. 
 
 

   RF Test Re

ology (Shang
shall not be rep

Band II CH-

nic 
Frequ

(MH

3760
5640
7520
9400

1128
1316
1504
1692
1880

The other S
The worst e

d 2 1.4MHz 

nic 
Frequ

(MH

3758

5637

7517

9396

1127

1315

1503

1691

1880

The other S
The worst e

eport        

ghai) Co., Ltd
produced excep

-Middle 

uency 
Hz) 

S
(dB

0.00 -66
0.00 -66
0.00 -58
0.00 -54

80.00 -50
60.00 -53
40.00 -53
20.00 -52
00.00 -
purious RF 

emission was

CH-Middle 

uency 
Hz) 

S
(dB

8.60 -66
7.90 -66
7.20 -60
6.50 -54
75.80 -51
55.10 -54
34.40 -53
3.70 -51

00.00 -
purious RF 

emission was

 

            

.           
pt in full, withou

SG 
Bm) 

Cable
Loss
(dB)

6.81  2.60
6.86  3.30
8.96  4.20
4.04  4.30
0.60  5.90
3.99  5.70
3.52  5.80
2.24  6.10
-- -- 
Radiated em
s found in th

SG 
Bm) 

Cable
Loss
(dB)

6.98  2.60
6.16  3.30
0.51  4.20
4.37  4.30
1.78  5.90
4.25  5.70
3.04  5.80
1.51  6.10
-- -- 
Radiated em
s found in th

            

 TA-MB-05-0
ut the written ap

e 
s 

Gain
(dBi) P

12.50
12.50
12.20
11.10
11.90
14.00
13.10
14.60

-- 
missions lev
he antenna i

e 
s 

Gain 
(dBi) P

12.50
12.50
12.20
11.10
11.90
14.00
13.10
14.60

-- 
missions lev
he antenna i

            

002R       
pproval of TA T

Antenna 
Polarization

Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal

--  
vel is no mor
is Horizonta

Antenna 
Polarization

Vertical
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical

--  
vel is no mor
is Vertical po

      Report

            
Technology (Sha

n

EIRP
Level 
(dBm) 
-56.91
-57.66
-50.96
-47.24
-44.60
-45.69
-46.22
-43.74

--  
re than noise
l position. 

n

EIRP
Level 
(dBm) 
-57.08  
-56.96  
-52.51  
-47.57  
-45.78  
-45.95  
-45.74  
-43.01  

--  
re than noise
osition. 

t No.: R2202A0

      Page 
anghai) Co., Ltd

Limit 
(dBm) 

Ma
(d

-13.00  43
-13.00  44
-13.00  37
-13.00  34
-13.00  3
-13.00  32
-13.00  33
-13.00  30

-- 
e floor. 

Limit 
(dBm) 

Ma
(d

-13.00  44
-13.00  43
-13.00  39
-13.00  34
-13.00  32
-13.00  32
-13.00  32
-13.00  30

-- 
e floor. 

0171-R2 

64 of 68     
d.   

argin 
dB) 

Azim
(de

3.91 31
4.66 22
7.96 4
4.24 18
1.60 0
2.69 22
3.22 13
0.74 4
--  -

argin 
dB) 

Azim
(de

4.08 4

3.96 13

9.51 0

4.57 27

2.78 31

2.95 22

2.74 9

0.01 13

--  -

            

muth 
eg) 

15  
25  

45  
80  
0  
25  
35  

45  
-- 

muth 
eg) 

45  
35  
0  
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15  
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90  
35  
-- 
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TE Band 

Harmon

2 
3 
4 
5 
6 
7 
8 
9 

10 
Note: 1.T

2. 
 
LTE Band

Harmon

2 
3 
4 
5 
6 
7 
8 
9 

10 
Note: 1.T

2. 
 

   RF Test Re

ology (Shang
shall not be rep

2 5MHz CH

nic 
Frequ

(MH

3755
5633
7520
9400

1128
1316
1504
1692
1880

The other S
The worst e

d 2 20MHz C

nic 
Frequ

(MH

3740

5610

7480

9350

1122

1309

1496

1683

1880

The other S
The worst e

eport        

ghai) Co., Ltd
produced excep

H-Middle 

uency 
Hz) 

S
(dB

5.50 -66
3.63 -65
0.00 -60
0.00 -54

80.00 -51
60.00 -54
40.00 -53
20.00 -51
00.00 -
purious RF 

emission was

CH-Middle 

uency 
Hz) 

S
(dB

0.00 -67
0.00 -66
0.00 -59
0.00 -53
20.00 -53
90.00 -53
60.00 -51
30.00 -50
00.00 -
purious RF 

emission was

            

.           
pt in full, withou

SG 
Bm) 

Cable
Loss
(dB)

6.49  2.60
5.87  3.30
0.07  4.20
4.23  4.30
1.75  5.90
4.69  5.70
3.91  5.80
1.81  6.10
-- -- 
Radiated em
s found in th

SG 
Bm) 

Cable
Loss
(dB)

7.43  2.60
6.21  3.30
9.42  4.20
3.45  4.30
3.15  5.90
3.29  5.70
1.66  5.80
0.35  6.10
-- -- 
Radiated em
s found in th

            

 TA-MB-05-0
ut the written ap

e 
s 

Gain 
(dBi) P

12.50
12.50
12.20
11.10
11.90
14.00
13.10
14.60

-- 
missions lev
he antenna i

e 
s 

Gain 
(dBi) P

12.50
12.50
12.20
11.10
11.90
14.00
13.10
14.60

-- 
missions lev
he antenna i

            

002R       
pproval of TA T

Antenna 
Polarization

Vertical
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical

--  
vel is no mor
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Antenna 
Polarization

Vertical
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical

--  
vel is no mor
is Vertical po

      Report

            
Technology (Sha

n

EIRP
Level 
(dBm) 
-56.59  
-56.67  
-52.07  
-47.43  
-45.75  
-46.39  
-46.61  
-43.31  

--  
re than noise
osition. 

n

EIRP
Level 
(dBm) 
-57.53  
-57.01  
-51.42  
-46.65  
-47.15  
-44.99  
-44.36  
-41.85  

--  
re than noise
osition. 

t No.: R2202A0

      Page 
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Limit 
(dBm) 

Ma
(d

-13.00  43
-13.00  43
-13.00  39
-13.00  34
-13.00  32
-13.00  33
-13.00  33
-13.00  30

-- 
e floor. 

Limit 
(dBm) 

Ma
(d

-13.00  44
-13.00  44
-13.00  38
-13.00  33
-13.00  34
-13.00  31
-13.00  31
-13.00  28

-- 
e floor. 

0171-R2 

65 of 68     
d.   

argin 
dB) 

Azim
(de

3.59 4
3.67 22
9.07 0
4.43 9
2.75 18
3.39 31
3.61 13
0.31 22
--  -

argin 
dB) 

Azim
(de

4.53 4

4.01 0

8.42 31

3.65 13

4.15 9

1.99 27

1.36 18

8.85 4

--  -
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90  
80  
15  
35  
25  
-- 

muth 
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45  
0  
15  
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70  
80  

45  
-- 
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eport        

ghai) Co., Ltd
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